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TEST REPORT_FCC Part 15 Subpart B, FCC Part 90

Private Land Mobile Services

Report Reference No. ....................: 20.01.22063-1

Report Revision History. ............... Rev. 0

Compiled by (+ signature)................. Jack Qin W

Approved by (+ signature)................. Zara Vali ;m Vale

Date of iSSU€ ......ccuveeiiiiiiiiieeee, : 2024-03-18

Total number of pages...................... 87

FCC Site Registration No.: 721268

IC Site Registration No.: 5970A-2

Testing Laboratory........................: LabTest Certification Inc.

AdAress......ccueeeiiiiiiiiiee e Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Applicant’s name ..........................: Avari Wireless Inc.

Address........cccceeeeeeeceeeceeeeeens. | 1400 112 Ave SE, Ste 100, Bellevue, WA98004

Manufacture's Name .....................: Avari Wireless Inc.

AdAress ....ocoviiiiiiieiee el 1400 112th Ave SE, Ste 100 Bellevue, WA 98004

Test specification:

Standards........ooovciiiieeeiiiiee e » FCC Part 15 Radio Frequency Devices, Subpart B - Unintentional

Radiators - Class B
> FCC Part 90 Private Land Mobile Radio Services

Test procedure.........cccccemiieiieeeeeennl » KDB 935210 D05 Indus Booster Basic Meas v01r04
» ANSI/TIA-603- E-2016

» ANSI C63.4:2014

» ANSI C63.26-2015

Test item description:

Trade Mark..........ccooceveveeeieiereenn RU37™

Model/Type reference..........cc........... RU37-3-PS-BFH-21-5N-D0-1
Serial Number..........ccoooevvenieie 10911040E01BD3002

L O O | TR 2BA6ERU373PSBFH21A

Possible test case verdicts:
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- test case does not apply to the test
. . N/A
ObJECE e
- test object does meet the requwemt_ant P (Pass)
- tes’F object does not meet the _ F (Fail)
requiremMent.......oceveveeeeevnneeeeeineeeen

Revision History

Revision Date

Reason For Change Author(s)

0 2024-03-18

Initial Jack Qin

Device Under Test Description

Application for ............oooiiiiiiiie :

PS 800/450/150 Remote Unit, Tri Band Medium Power DAS

Passing Transmit Frequency ..................... :

851 MHz — 869 MHz
450 MHz — 480 MHz
152 MHz — 174 MHz

Operating Transmit Frequency

FCC e :

851 MHz — 869 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz
150.8 MHz — 156.2475 MHz
157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162. 0375 MHz — 173.4 MHz

Passing Receive Frequency ............ccccc......

806 MHz — 824 MHz
450 MHz — 480 MHz
152 MHz — 174 MHz

Operating Receive Frequency
FCC o

806 MHz — 824 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz
150.8 MHz — 156.2475 MHz
157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162. 0375 MHz — 173.4 MHz

Number of Channels .........ccocooeveiiiinieiinnnnn. :

Up to 64 channels

Rated RF Output (€.i.r.p.).cccceeeeiiiiiiiiiinns :

37 dBm
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Modulation Type ....covevvevveeeieiiiiiiiiiciens :

P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK on full band of Band
800, Band 450 and Band 150
FM on Band 800 between 851 MHz — 869 MHz only;

Equipment mobility ................ccoeeeiiiis . |Fixed

Operating condition............cccoceiiiiiiniienene : |-40to +50 °C

Mass of equipment (g) .....ooooeeevieiiiiiiciines . |<27,700g

Dimensions (W X D X H) 410 mm X 230 mm X 696 mm
Supply Voltage: 48V DC 7.1 Amps
If DC Power: ___Internal Power Supply

_\_ External Power Supply
__ Battery
U Nickel Cadmium
[J Alkaline
[J Nickel-Metal Hydride
UJ Lithium-lon
[J Other

Program details

Testing Facility by procedure:

X Radiated Measurement

LabTest Certification Inc.

Testing location/ address .........cccc......... :

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

X Conducted Measurement:

LabTest Certification Inc.

Testing location/ address...........c.cc........ :

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Summary of testing:

Conducted Measurement

Tests performed (name of test and test clause):

Radiated Emissions on Enclosure

Testing location:

Bench top, Richmond
In SAC, Richmond

noted.

The tests indicated in Test Summary were performed on the product constructed as described below.

The test sections are the verbatim text from the actual data sheets used during the investigation. These test sections
include the test name, the specified test Method, a list of the actual Test Equipment Used, documentation Photos,
Results and raw Data. No additions, deviations, or exclusions have been made from the standard(s) unless specifically

Based on the results of our investigation, we have concluded the product tested complies with the requirements of the
standard(s) indicated. The results obtained in this test report pertain only to the item(s) tested. LabTest does not make
any claims of compliance for samples or variants which were not tested.
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Description of Equipment Under Test (EUT) and Variant Models

Description:

The RU37 800PS/450PS/150 PS is a tri-band remote unit that provides at least 5 W of output power on
each band. The tri-band unit supports up to 3 bands in a sealed type 2 chassis for Class A operation.

On the downlink path the RU37 PS remote receives an aggregated stream of digitized RF signals from an
DMU PS, which it then converts into analog RF signals. Depending on the frequency band, the signal is
amplified in the RF module and then sent out through simplex RF ports to an external filter.

On the UL path the RU37 PS remote receives analog RF signals for the RF band, from an external filter.
The RF signals are converted into a digital data stream and then delivered over optical fiber to an DMU

PS. The RU37 PS remote also accommodates a 1 Gbps Ethernet backhaul for transporting the data from
nearby IP devices such as security cameras and Wi-Fi access points.

The intentional transmitter only exists in the downlink path and hence the EMC tests in this report

dedicated to the downlink emission.

In order to build up a complete signal booster system, the DMU PS was connected as the Auxiliary device.
The DMU PS does not have an anntenna port, where the signal was injected and ejected via coaxial cables.

EUT Picture

Variant Models:

The following variant models were not tested as part of this evaluation but have been identified by the manufacturer as
being electrically identical models, depopulated models, or with reasonable similarity to the model(s) tested. LabTest
does not make any claims of compliance for samples or variants which were not tested.

The variant models of RU37-3-PS-BFH-21-5N-D0-1 are listed as follows:
Tri Band

1. RU33-3-PS-BFH-21-5N-D0-1
Dual Band
RU37-2-PS-BF-21-3N-D0-
RU33-2-PS-BF-21-3N-DO0-
RU37-2-PS-BH-21-3
RU33-2-PS-BH-21-3
RU37-2-PS-FH-21-4
. RU33-2-PS-FH-21-4
Single Band
RU37-1-PS-B-21-1N-D
RU33-1-PS-B-21-1N-D
RU37-1-PS-F-21-2N-D
RU33-1-PS-F-21-2N-D0-1
RU37-1-PS-H-21-2N-D0-1
RU33-1-PS-H-21-2N-D0-1

1
1
DO-1
DO-1
DO0-1
DO-1

SorwN

N
N
N
N

0-1
0-1
0-1

DA ON =
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Client Equipment Used During Test

Use* Product Type Manufacturer Model Comments
EUT RU37, 800PS, Avari Wireless Inc. | VL-RU37-3-PS- [EUT where the RF (I/0) antenna is attached via
450PS, 150 PS BFH-21-5N-D0-1 |duplexers/multiplexer when necessary.
AE1 DMU, 800PS, Avari Wireless Inc. | VL-DMU-3-PS- |Auxiliary equipment, which is the front end of
450PS, 150PS BFH-1-6N-D-1F |system interfaced to Base Station.
AE2 Element Manager | Avari Wireless Inc. EM-1A Auxiliary equipment provides the configuration
(DMC) and control interface to DMU and RU37.
AE3 Power Supply MeanWell HGL-480H-48 |AC to DC Converter,
I/P: 120VAC, 60Hz, 5.5A
O/P: +48VDC, 480W

Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Software and Firmware

Use* Description Version
EUT Software installed 5.6.2-0.5763
AE1 Software installed 5.6.2-0.5763
AE2 Software installed 5.6.2-1359
Abbreviations:

EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Input/Output Ports

Port Name Type* Cable Cable Comments
# Max. >3m Shielded
1 DC Power Port DC No No Dual feed 48 VDC Assembly
2 5 * RF Input/Output Ports I/0 No No N-Type Coaxial
3 2 * Optical Fibre I/O Ports 110 No No LC/UPC Duplex
4 2*TP TP No No RJ-45

*Note: AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0 = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports
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Power Interface

Mode Voltage Current | Power Frequency Phases Comments
# (V) (A) (W) (DC/AC-Hz) (#)
1 48 71 340 DC -

EUT Operation Modes

Mode # Description

1 UL and DL transmission and receiving ON

EUT Configuration Modes

Mode # Description

DMU maximum input threshold set to -10 dBm, uplink attenuation set to 0dB;

1 RU37 uplink and downlink attenuation set to 0dB.

Test Equipment Verified for function

Model # Description Checked Function Results
. Connected 50MHz and -20 dBm
KT-N9038A Spectrum Analyzer Frequency and Amplitude Ref signal and checked OK
Antenna,
JB1 30 to 2000MHz Checked structure Normal — no damage
Antenna,
SAS-571 1 to 18GHz Checked structure Normal — no damage
Antenna,
AL-130 9KkHz to 30MHz Checked structure Normal — no damage
KT-N5172B | Signal Generator Frequency, Amplitude and Within MFR Specs
Modulation
KT-N9010A Spectrum Analyzer Frquency and Amplitude Within MFR Specs
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Test Station Photo

Test Station Cables and Loads

Client:
Report No.:
Revision No.:

ENVI ME

1R
| TESTING

o> &C

Avari Wireless Inc.
20.01.22063-1

Model # Manufacture Description
3 x TM8-N1S1-60 MegaPhase N male to SMA male coaxial cable in 60 inches
1 x 49-30-34 Aeroflex 30dB 25W attenuator
Test Station Insertion Loss
Band 800 Band 450 Band 150
DL Transmitter 33.6 dB 31.8dB 31.3dB
UL Receiver 0.6 dB 0.5dB 0.3dB
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Result Summary

The Compliance Status is a judgment based on the direct measurements and calculated highest emissions to appropriate
standard limits. Measurement uncertainty values, provided on calibration certificates, were not be used in the judgment of
the final status of compliance.

Test ltem Regulation Measurement Method Result

AGC Threshold F%&’f&? Qoo210 DIS, ANSI TIA-603- E-2016 PASS

Out of Band Rejection F%&'fgf gggtzl;r? 225’ ANSI TIA-603- E-2016 PASS

Noise Figure F%&’fgf gggtzl;r? 225’ ANSI TIA-603- E-2016 PASS

b:\élglf ?;g?fd?nugt-ﬁ\f{:riggﬁﬁ?;) FCC KDB 935210 DOS, ANSI TIA-603- E-2016 PASS
and spurious emissions v01r03, Section 4.7

Frequency stability F%&’fgf gg’gtzl;r? ng” ANSI TIA-603- E-2016 PASS

Radiated Emissions FCC Part 15/B ANSI| C63.4, CISPR 16-2-1 PASS

Conducted Emissions at AC Main FCC Part 15/B ANSI C63.4, CISPR 16-2-1 PASS
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Test Result

1 AGC Threshold

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

Detector:

Type of Facility:
Distance:
Arrangement of EUT:

Output Power is

FCC Part 2 2.1046(a)
FCC Part 90.219(d)

ANSI/TIA-603- E-2016; FCC KDB

935210 D05, v01r03;
Richmond
Jack Qin

+48VDC

Manufacturer
Keysight
Keysight

851 MHz — 869 MHz; X 450 MHz — 480 MHz; X 152 MHz — 174 MHz

Peak

Test bench
Direct
Table-top only

less than or equal 36.98 dBm in band 800,
less than or equal 37.04 dBm in band 450,
and less than or equal 37.03 dBm in band 150.

Compliant

Test Setup

Description of test set-up:

Client:

Report No.:
Revision No.:

Avari Wireless Inc.

20.01.22063-1
0

Room Temperature (°C)

Relative Humidity (%)

Barometric Pressure (kPa)

Date

0O 120VAC @ 60Hz

Model Serial Number
N5172B MY53050270
N9010A MY50520285

O Floor-standing only

Non-Compliant O

Calibration date
Oct 9, 2021
Oct 11, 2021

0 Rack Mounted

Not Applicable [

20.5

38.6

101.8
July 11, 2023

Calibration due
Oct 9, 2023
Oct 11, 2023

Output power is measured by connecting a spectrum analyzer to RF output connector of EUT via 30dB Attenuator. With
a nominal input power and the amplifier properly adjusted the RF output is measured.

The EUT was set to Operation Mode #1 with configuration Mode #1.
The maximum output power is measured when the Automatic Level Control (ALC) starting to compress the power and

hold to a constant level.

Vector Signal

Generator

AE1l

Fiber

30dB

EUT
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Test Data
Input Power Trip ALC | Output Power (dBm) Output Power
Frequency Range (MHz Frequency (MHz
quency Range (MHz) quency (MHz) (dBm) (Watt)
851.025 -10.6 36.98 4.99
800PS
851 - 869 860 -11.6 36.91 4.91
868.975 -11.0 36.91 4.91
450.025 -10.2 36.91 4.91
450PS
450 - 480 465 -12.2 37.04 5.06
479.975 -12.0 37.00 5.01
152.025 -11.0 37.03 5.05
150PS
152 - 174 163 -11.2 36.98 4.99
173.975 -10.6 37.00 5.01
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2 Occupied Bandwidth

Governing Doc FCC Part 2 2.1049

Test Procedure 935210 D05, v01r03

Test Location Richmond
Test Engineer Jack Qin
EUT Voltage +48VDC
Test Equipment Used Manufacturer
Signal Generator Keysight
Spectrum Analyzer Keysight

Frequency Range:

Detector: Peak

Type of Facility: Test bench
Distance: Direct
Arrangement of EUT: Table-top only

Output signal has an occupied channel bandwidth less than the designated channel bandwidth on any

location on the operating band.
- OBW C4FM < 12.5kHz
- OBW CQPSK <6.25 kHz
-  OBW HDQPSK < 12.5 kHz

ANSI/TIA-603- E-2016; FCC KDB

Client:
Report No.:
Revision No.: 0

Room Temperature (°C)

Relative Humidity (%)

Barometric Pressure (kPa)
Date
0 120VAC @ 60Hz

Model Serial Number Calibration date
N5172B MY53050270 Oct 9, 2021
N9010A MY50520285 Oct 11, 2021

806 MHz — 824 MHz; 799 MHz — 805 MHz; X 450 MHz — 470 MHz

O Floor-standing only

- OBW 4 kHz FM with 1kHz deviation < 12.5 kHz

Compliant

Test Setup

Description of test set-up:

Non-Compliant [

Not Applicable [

Avari Wireless Inc.
20.01.22063-1

0 Rack Mounted

20.5

38.6

101.8

July 11, 2023

Calibration due
Oct 9, 2023
Oct 11, 2023

Occupied Bandwidth is measured by connecting a Spectrum Analyzer to the RF output connector via 30dB
attenuator. The required measurement resolution bandwidth (RBW) is 1% of the emission bandwidth. 99%
energy rule was applied to measure the occupied channel bandwidth. The emission bandwidth is measured

as the width of the signal between two frequency points on the channel edge, outside of which the

transmission power is attenuated at least 26dB below the transmitter output power
The EUT was set to Operation Mode #1 with configuration Mode #1.

The occupied bandwidth of UL output is measu

red under one input conditions:

- Nominal: with input 0.5dB below AGC threshold

Vector Signal

AE1
Generator

This document shall not be reproduced or utilized in any form or by any means, except in full,

30dB
Attenuator
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Fiber
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0

Test Data

800PS CQPSK Signal at 868.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

| RL S | RF [s00 AcC |
[Center Freq 868.975000 MHz

\BLIGH OFF 02:50:41 PM Ll 11, 2023

SENSEEXT]
| Center Freq: 868.975000 MHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold: 515
HFGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 3.6 dB
10 dBdiv Ref 39.00 dBm
(R —
= Center Freq|
1 868.975000 MHz
g
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 869 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT Taso ki
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
4.834 kHz FreqOffset
Transmit Freq Error 22 Hz OBW Power 99.00 % 0Hz|
x dB Bandwidth 5.354 kHz x dB -26.00 dB

sTaTUS

800PS CQPSK Signal at 860 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
R [509 AC

[ AL S [ R Jsom aC | SENSEENT] [NALIGH OFF | 02:50:30 FM Jul 11, 2023
Center Freq 860.000000 MHz | Center Freq; 860.000000 MHz Radio Std: None quency
Trig: Free Run Avg|Hold: 515
HFGainlow  HAtten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dB/div Ref 39.00 dBm
Log I
2 ‘ Center Freq|
1 i 860.000000 MHz|
E
-1.00
1.0
-21.0
-31.0
-41.0
-51.0
Center 860 MHz Span 12.5 kHz! CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT 250 k?_";
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
4.748 kHz FreqOffset
Transmit Freq Error 35Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.383 kHz x dB -26.00 dB
use status

800PS CQPSK Signal at 851.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK

RF AC

MALIGN OFF

02:50:19 PM 1ul 11, 2023

25000 MH:

z

| AL S | 50
[Center Freq 851.0

#IFGain:Low

‘ Center Freq: 851.025000 MHz
== Trig:Free Run
#Atten: 22 dB

AvalHold: 515

Radio Std: None

Radio Device: BTS

Ref Offset 33.6 dB
10 dl Ref 39.00 dBm

Bidiv
Log— 7

B3

19.0

9

Center Freq
851.025000 MHz|

-1.00

1.0

210

310

410

51.0

Center 851 MHz
#Res BW 62 Hz

VBW 620 Hz

Span 12.5 kHz
Sweep FFT

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

4.848 kHz

7 Hz
5.431 kHz

Total Power

OBW Power
x dB

36.3 dBm

CF Step|
1.250 kHz|

JAuto Man

99.00 %

FreqOffset|
0 Hz|

-26.00 dB

sTATUS
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800PS C4FM Signal at 868.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

[ RF__[S00 AC | A\BUIGN OFF 02:50:44 Ph Jul 11, 2023
Center Freq 868.975000 MHz Center Freq; 868 975000 MHz Radio Std: None: quency
== Trig:Free Run AvglHold: 515
HFGainlow  HAtten:22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidiv Ref 39.00 dBm
Logl— 7 I
= ‘ Center Freq|
19.0 1 868.975000 MHz
E
-1.00
110
-21.0
-31.0
410
-51.0
Center 869 MHz Span 25 kHz, CF St
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT ook
JAuto Man
Occupied Bandwidth Total Power 36.2 dBm
7.548 kHz Freqortset
Transmit Freq Error 119 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.19 kHz x dB -26.00 dB
usa sTaTus
800PS C4FM Signal at 860 MHz
Agilent Spectrum Analyzer - Occupied BW - P25-C4FM
| RLS | RE__[S0e Ac | [ | SENSERN] MALIGNOFF |02:50:33PM 1ul 1, 2023
Center Freq 860.000000 MHz Center Freq: 860.000000 MHz Radio Std: None Frequency
== Trig: Free Run Avg|Hold: 515
#FGainlow  #Atten:22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBldiv Ref 39.00 dBm
Log
= Center Freq|
12 860.000000 MHz|
9
-1.00
110
210
K
-41.0
-51.0
Center 860 MHz Span 25 kHz, CFst
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py
Auto Man|
Occupied Bandwidth Total Power 36.3 dBm
7.726 kHz Freqoteet
Transmit Freq Error 14 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.14 kHz x dB -26.00 dB
usa sTaTus

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM

800PS C4FM Signal at 851.025 MHz

RF_|500 AC SENSE:EXT] UNALIGH OFF 1025023 PM Jul 11, 2023
Center Freq 851.025000 MHz | Center Freq: 851.025000 MHz Radio $td: None Frequency
== Trig:FreeRun Avg|Hold: 515
#FGain:Low  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBdiv Ref 39.00 dBm
Log
20 CenterFreq|
190 851.025000 MHz
900
-1.00
-11.0
-21.0
310
-41.0
-51.0
Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Pyt
JAuto Man|
Qccupied Bandwidth Total Power 36.3 dBm
8.169 kHz Freqortset
Transmit Freq Error 2Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.66 kHz x dB -26.00 dB

STATUS
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800PS HDQPSK Signal at 868.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

| RF_[50Q AC ENSE:EXT| A\ ALIGN OFF 02:50:48 PM Jul 11, 2023
Center Freq 868.975000 MHz | Center Freq: 868.675000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
#IFGain:Low  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
[ e E—
= CenterFreq|
190 868.975000 MHz|
9
-1.00
110
210
-31.0
410 +
-51.0 i }
‘Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py henii
JAuto Man
Occupied Bandwidth Total Power 36.1 dBm
9.506 kHz Freqosel
Transmit Freq Error 52 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.67 kHz x dB -26.00 dB
usa sTaTUS|

800PS HDQPSK Sig

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

nal at 860 MHz

[ALIGNOFF | 02:50:37 PM Jul 11, 2023
Center Freq 860.000000 MHz Center Freq: 860.000000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
HFGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log
= CenterFreq|
19 860.000000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0 }
Center 860 MHz Span 25 kHz, CF st
#Res BW 130 Hz VBW 1.3 kHz sweep FFT Feoonn
Auto Man
Occupied Bandwidth Total Power 36.2 dBm
9.458 kHz P
Transmit Freq Error 71Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.66 kHz x dB -26.00 dB
se sTaTUS|

800PS HDQPSK Signal at 851.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

ENE X [MALIGH OFF | 02:50:27 FM Ul 11, 2023
[Center Freq 851.025000 MHz | Center Freq: 851025000 MHz Radio Std: None quency
Trig: Free Run AvglHold: 515
HFGain:Low  HAtten: 22 dB Radio Device: BTS
Ref Offset33.6 dB
10 dBidiv Ref 39.00 dBm
Log
2 CenterFreq|
19 851.025000 MHz|
9.0
-1.00
-11.0
210
-31.0
-41.0
510 }
Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT So0orim]
Auto Man
Occupied Bandwidth Total Power 36.2 dBm
9.193 kHz F——
Transmit Freq Error 32Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.72 kHz x dB -26.00 dB

STATUS
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Agilent Spectrum Analyzer - Occupied BW - FM
S0 AC

800PS FM Signal at 868.975 MHz

[ RF | ENSE:EXT] A\ ALIGN OFF 02:53:02 PM 1l 11, 2023
[Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None Frequency
= Trig: Free Run AvglHold: 515
HFGain:Low  HAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log
20 CenterFreq|
180 868.975000 MHz|
900
-1.00
-11.0
-21.0
-31.0
410 ‘
510 ‘
Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py v
Auto Man|
Occupied Bandwidth Total Power 36.0 dBm
10.084 kHz rreqorree]
Transmit Freq Error 7 Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
= sTaTUs|

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 860 MHz

02:52:58 PM Jul 11, 2023

| RLS | m [soe ac] [ [ sensee] MALIGN OFF
MHz Center Freq; 860.000000 MHz

[Center Freq 860.000000

#IFGain:Low

5= Trig: Free Run
#Atten: 22 dB

AvglHold: 575

Radio Std: None

Radio Device: BTS

Ref Offset 33.6 dB
10 dl Ref 39.00 dBm

idiv
Log[— |

20

19.0

9.00

CenterFreq
860.000000 MHz

-1.00

1.0

210

310

410

510

Center 860 MHz
#Res BW 130 Hz

VBW 1.3 kHz

Occupied Bandwidth
10.08

Transmit Freq Error

x dB Bandwidth 12.18 kHz

Total Power
4 kHz

7 Hz OBW Power

x dB

Span 25 kHz
CF Step
Sweep FFT 2,500 kHz
Aut M
36.0 dBm pue il
Freq Offset,
99.00 % OHz
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 851.025 MHz

[\ ALIGN OFF

02:52:55 PM Jul11, 2023

[ |
[Center Freq 851.025000 MHz

ENSEIEXT|
| Center Freq: 851.025000 MHz

Radio Std: None Frequency
= Trig:Free Run Avg|Hold: 615
HFGaindlow  HAtten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidiv Ref 39.00 dBm
Log[— T
= Center Freq
. 851025000 MHz
9.
-1.00
-11.0
-21.0
-31.0
-41.0 1
-51.0 }
‘Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT pysbeiid
Auto Man
Occupied Bandwidth Total Power 36.1 dBm
10.084 kHz rreaonen
Transmit Freq Error 7Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
use staTus.
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Agilent Spectrum Analyzer - Occupied BW FM

800PS FM Signal at 868.975 MHz ALC

[ RL S | & |ste AC | [ SENSE®T| | ANAIGNOFF  |02:5312PM 11,2023
Center Freq 868.975000 MHz Cer\terFreq 868.975000 MHz Radio Std: None Frequency
== Trig: Free Run AvglHold: §/5
MFGainLow . #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Logl———T ]
20 CenterFreq|
190 868.975000 MHz
900
-1.00
-11.0
-21.0
-31.0
[-41.0 |F—
510
Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 200 ki
|Auto Man
Occupied Bandwidth Total Power 37.9dBm
10.083 kHz Freqoften
Transmit Freq Error 7Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 860 MHz ALC

[ [ | sensemd] ANAUGN OFF | 02:53:0 PM 1ul11, 2023
Center Freq 860.000000 MHz Center Freq: 860.000000 MHz2 Radio Std: None Frequency
= Trig: Free Run Avg[Hold: 5i5
#IFGain:] an #Atten: 22 dB Radio Device: BTS
Ref Offset 3.6 dB
10 dB/div Ref 39.00 dBm
Log[— T |
= CenterFreq|
190 860.000000 MHz|
E
-1.00
-11.0
-21.0
-31.0
410 !
-51.0 }
Center 860 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2E00 ki
JAuto Man|
Occupied Bandwidth Total Power 38.4 dBm
10.084 kHz Freqortset
Transmit Freq Error 7 Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz xdB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW M
|

| RL S | R |

800PS FM Signal at 851.025 MHz ALC

AC NBLIGN OFF 02:53:06 PM Jul 11, 2023
|;—\enter Freq 851.025000 MHz CenterFreq S5T025000H: Radio Std: None quency
Trig: Free Run AvglHold: 515
#IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log——T 7
=0 CenterFreq|
190 851.025000 MHz
9.00
-1.00
-11.0
-21.0
-31.0
-41.0 A
-51.0
Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Feoon)
Auto Man
Occupied Bandwidth Total Power 38.1 dBm
10.084 kHz rreqottee
Transmit Freq Error 7Hz QBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB

sTATUS
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450PS CQPSK Signal at 479.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
S

RF 500 AC ENSE!EXT | MALIGN OFF 02:33:04PMII1L, 2023 |
Center Freq 479.975000 MHz | Center Freq: 475.875000 MHz Radio Std: None quency
== Trig: Free Run AvglHold: 515
#IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dBidiv Ref 39.00 dBm
Log
= CenterFreq
1 479.975000 MHz|
9.
-1.00
-11.0
-21.0
31,0 e
-41.0
-51.0
Center 480 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT b
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
4.883 kHz Freqorteet
Transmit Freq Error 25Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.423 kHz x dB -26.00 dB
use satus

450PS CQPSK Signal at 465 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

| RL S | R [so@ ac | [ | seneEExT| | AAUGNOR  [0232ssPMuiin2ees [ _ |
Center Freq 465.000000 MHz Center Freq: 465.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 5/5
#IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dB/div Ref 39.00 dBm
(R e — I
£ ‘ Center Freq|
1 | 465.000000 MHz|
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 465 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT b
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
4.836 kHz Freqoftset
Transmit Freq Error 14 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.400 kHz x dB -26.00 dB
use sTaTUS

450PS CQPSK Signal at 450.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

[ RL S | | AC ANALGNOFF |02:32:52PM1t, 2023 | _ |
[Center Freq 450.025000 MHz Center Freq: 450.025000 MHz Radio Std: None Frequency
5= Trig:Free Run Avg|Hold: 555
HFGainlow  #Atten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dBdiv Ref 39.00 dBm
(Y] e E—
2 Center Freq|
180 450.025000 MHz|
E
-1.00
110
-21.0
310 A
-41.0
-51.0
Center 450 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT 250 k‘:{:
Auto Man|
Occupied Bandwidth Total Power 36.2 dBm
4.832 kHz Freqofet
Transmit Freq Error -6 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.336 kHz x dB -26.00 dB
use sTaTus|
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Agilent Spectrum Analyzer - Occupied BW - P25-CAFM
RL S RF SO0 AC

450PS C4FM Signal at 479.975 MHz

[ |
| Center Freq: 476575000 MH:=

NALIGN OFF 02:33:06 P Jul 11, 2023

Radio Std: None

Frequency

[Center Freq 479.975000 MHz !
= Trig:Free Run AvglHold: 515
#IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dB/div Ref 39.00 dBm
Log
20 Center Freq|
180 479.975000 MHz
9.00
-1.00
-11.0
-21.0
-31.0
410
-51.0
Center 480 MHz Span 25 kHz, CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py iaied
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
7.224 KHz rreqome
Transmit Freq Error 30 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.896 kHz x dB -26.00 dB
nse sTatus

450PS C4FM Signal at 465 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM

| e [soe Ac | MPLIGN OFF  |02:33:00PM Jul 11, 2023
Center Freq 465.000000 MHz | Center Freq: 465.000000 MHz Radio Std: None Frequency
5= Trig:Free Run AvglHold: 515
HFGainlow  HAtten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dBldiv Ref 39.00 dBm
Log
20 CenterFreq|
190 465.000000 MHz|
900
-1.00
110
210
310
410
510 |
Center 465 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT SaoonD
JAuto Man|
Occupied Bandwidth Total Power 36.3 dBm
7.934 kHz F—
Transmit Freq Error -45 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.08 kHz x dB -26.00 dB
usa sTaTUS

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

450PS C4FM Signal at 450.025 MHz

| RLS [ R [soe ac | [ | SensEedq] [SUGNOF  [0232:54 PM 1L, 2023
Center Freq 450.025000 MHz Center Freg: 450.025000 MHz Radio Std: None Frequency
== Trig:Free Run AvglHold: 5/5
HFGain:Low  BAtten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dB/div Ref 39.00 dBm
Log
20 CenterFreq|
190 450.025000 MHz|
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 450 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2200 keH';
Auto Man
Occupied Bandwidth Total Power 36.2 dBm
7.171 kHz Freqome]
Transmit Freq Error -7 Hz OBW Power 99.00 % O Hz|
x dB Bandwidth 9.464 kHz x dB -26.00 dB
usa sTaTUS
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450PS HDQPSK Signal at 479.975 MHz

Agilent CpeclrumAnalyzer Occup|ed BW - P25-HDOPSK

00 NALIGN OFF |02:33:08 PW O 11, 2023
Center Freq 479 975000 MHz ‘ Cemerrreq 479 975000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
MFGainLow . HAtten: 26 4B Radio Device: BTS
Ref Offset 30.8 dB
10 dBidiv Ref 39.00 dBm
Log
B CenterFreq|
19 479975000 MHz|
Q.
100
1.0
-21.0
310
410 -
-51.0 ‘
Center 480 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3kHz Sweep FFT Py ieiid
JAuto Man|
Occupied Bandwidth Total Power 36.2 dBm
9.425 kHz Freqonee
Transmit Freq Error 6 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.84 kHz x dB -26.00 dB
usa sTaTus|

450PS HDQPSK Signal

Agilent Spectrum Analyzer - Occupied BW - P25-HDOPSK.

at 465 MHz

I [ [ semsesa] [ AAIGNOFF  [02:33:02PM 111, 2023
Center Freq 465.000000 MHz Center Freq: 465.000000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 515
HFGain:Low  HAtten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dB/div Ref 39.00 dBm
Log[— T ]
20 Center Freq|
120 465.000000 MHz|
900
-1.00
-11.0
-21.0
310
-41.0
-51.0
Center 465 MHz Span 25 kHz CF St
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Seoom
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
9.430 KHz Freqortset
Transmit Freq Error 57 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.63 kHz x dB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - P25-HDOPSK

450PS HDQPSK Signal at 450.025 MHz

W ALIGN OFF

[ R [s00 AC | 02:32:56 P11 11, 2023
Center Freq 450.025000 MHz ‘ Center Freq: 450.025000 MHz Radio Std: None Frequency
Trig: Free Ru AvglHold: 515
FGainiow | HAtten: 26 dB Radio Device: BTS
Ref Offset 30.8 dB
10 dBidiv Ref 39.00 dBm
Log— T ] I
2 ‘ Center Freq|
1 450.025000 MHz|
9
.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 450 MHz Span 25 kHz, CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Byt
|Auto Man
Occupied Bandwidth Total Power 36.1 dBm
9.286 kHz Freqofisel
Transmit Freq Error -15 Hz OBW Power 99.00 % 0z
x dB Bandwidth 11.51 kHz x dB -26.00 dB

sTATUS
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150PS CQPSK Signal at 173.975 MHz

Agilent cPecm.m Analyzer Occup|ed BW - P25-COPSK

EiexT] [MALIGH OFF | 02:21:43 PV ul 11, 2023
Center Freq 173 975000 MHz | CenterFreq 173.875000 MHz Radio Std: None quency
Trig: Free Run AvalHold: 555
HFGainlow  #Atten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 dB/div Ref 39.00 dBm
(R e —
= Center Freq|
1 173.975000 MHz
9
-1.00
-11.0
-21.0
-31.0
410
-51.0
Center 174 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT oo
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
4.844 kHz Freq Offse
Transmit Freq Error 22 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.383 kHz x dB -26.00 dB
use satus

Agilent cPecm.m Analyzer Occupied BW - P25-COPSK
| RL S |

150PS CQPSK Signal at 163 MHz

[ [ [ censeed] ANALIGN OFF | 02:21:36 PM Ul 11, 2023
Center Freq 153 000000 MHzZ Center Freq: 163.000000 MHz Radio 5td: None quency
5= Trig: Free Run AvglHold: 515
HFGainLow — #Atten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 dBidiv Ref 39.00 dBm
(] e
= Center Freq|
19 163000000 MHz|
E
1.0
-11.0
-21.0
-31.0
410
510
Center 163 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT 260 kﬂ;
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.844 kHz FreqOffset
Transmit Freq Error -8 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.429 kHz xdB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK.

150PS CQPSK Signal at 152.025 MHz

RL S RF 08 AC il MALIGN OFF 02;21:30 PM ul 11, 2023
Center Freq 152.025000 MHz | Center Freq: 152.025000 MHz Radio Std: None Frequency
5= Trig:Free Run AvglHold: 615
HFGainilow  #Atten:26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 diBidiv Ref 39.00 dBm
Log
20 CenterFreq|
190 152.025000 MHz|
9.00
-1.00
110
-21.0
-31.0 7
-41.0
510
Center 152 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT 250
JAuto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.861 kHz rreqoneet
Transmit Freq Error -30 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.416 kHz x dB -26.00 dB
usa sTaTus
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Agilent Spectrum Analyzer - Occupied BW - P25-CAFM
s

150PS C4FM Signal at 173.975 MHz

T
Center Freq: 173.575000 Mi

MALIGN OFF

02:21:44 P 1ul 11, 2023

RF SOG  AC T
i N Frequency
H Radio 5td: N
[Center Freq 173.975000 MHz | E el Avg":old: - adio one
HFGain:low  #Atten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 dB/div Ref 39.00 dBm
Log— T |
20 CenterFreq|
120 173.975000 MHz|
.00
-1.00
11.0
-21.0
310
-41.0
-51.0
Center 174 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py ibeiid
JAuto Man|
Occupied Bandwidth Total Power 36.4 dBm
7.193 kHz Freqormes
Transmit Freq Error 10 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.892 kHz x dB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

150PS C4FM Signal at 163 MHz

SENSECEXT|

RL S RF 50Q  AC
[Center Freq 163.000000 MHz

‘ Center Freq: 163.000000 MHz

UGN OFF

02:21:38 PM Jul 11, 2023

Radio Std: None

5= Trig: Free Run Avg|Hold: 515
HFGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 dBidiv Ref 39.00 dBm
Log I
20 ‘ Center Freq|
190 i 163.000000 MHz|
9.00
-1.00
-11.0
-21.0
310
410
510
Center 163 MHz Span 25 kHz CF Step)
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2500 kHz
JAuto Man|
Occupied Bandwidth Total Power 36.4 dBm
7.601 kHz P
Transmit Freq Error -14 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.11 kHz x dB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM
RL S RE

150PS C4FM Signal at 152.025 MHz

S0 AC NBLIGN OFF o2:2n32PMuiL 2023 | |
Center Freq 152.025000 MHz | Genter Freq: 152.025000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 55
#FGainLow  HAtten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 diBidiv Ref 39.00 dBm
Lo 1|
=0 CenterFreq|
190 152.025000 MHz|
9.00
-1.00
110
210
310
-41.0 t
-51.0 }
Center 152 MHz Span 25 kHz CF St
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT byt
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
7.472 kHz Freqoneet
Transmit Freq Error =104 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.450 kHz x dB -26.00 dB
usa sTaTus
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150PS HDQPSK Signal at 173.975 MH

Agilent Spectrum Analyzer - Occupied BW - P25-HDOPSK
s

RF 500 AC ENSEEXT | \ALIGN OFF 02:21:46 PM Ul 11, 2023
Center Freq 173.975000 MHz | Center Freq: 173.975000 MHz Radio Std: None quency
—— Trig:Free Run Avg[Hold: 515
#IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 30.4 dB
10 dB/div Ref 39.00 dBm
Log
= CenterFreq|
19 173.975000 MHz|
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 174 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py shenii
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
9.406 KHz Freqortsel
Transmit Freq Error 20 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.00 kHz x dB -26.00 dB
msa sTaTus

150PS HDQPSK Signal at 163 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDOPSK

RL 5 R |soe AC SENSEET| | AAIGIORF  [o22l@oPMdin02 | |
Center Freq 163.000000 MHz | CenterFreq: 163.000000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 515
#IFGain:Low #Atten: 26 dB Radio Device:BTS
Ref Offset 30.4 dB
10 dBidiv Ref 39.00 dBm
Log
» Center Freq|
190 163.000000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz ‘Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 200k
JAuto Man|
Occupied Bandwidth Total Power 36.2 dBm
9.157 kHz rreqonset
Transmit Freq Error 86 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.68 kHz x dB -26.00 dB
= satus

150PS HDQPSK Signal at 152.025 MH

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK
S RF S0 AC NSEEXT| | MALIGN OFF 02:21:34 PM Jul11, 2023

Center Freq 152.025000 MHz | Genter Freq: 152.025000 MHz Radio Std: None Frequency
== Trig: Free Run AvglHold: 515
\ HIFGainLow #Atten: 26 B Radio Device: BTS
Ref Offset 30.4 dB
10 dB/div Ref 39.00 dBm
Log
= CenterFreq|
1 152.025000 MHz
9.
-1.00
-11.0
-21.0
-31.0
-41.0 -
-51.0
Center 152 MHz Span 25 kHz, CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT oo
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
9.539 kHz Freqortsel
Transmit Freq Error 211 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.58 kHz xdB -26.00 dB
use status|
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3 Out of Band Rejection

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used

Signal Generator
Spectrum Analyzer
Frequency Range:
Detector:
RBW/VBW:
Type of Facility:
Distance:
Compliant

Test Setup

FCC Part 2 2.1046(a)
FCC Part 90.219(d)

ANSI/TIA-603- E;
FCC KDB 935210 D05, v01r03

Richmond Barometric Pressure (kPa)
Jack Qin Date
X  +48VDC 0  120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date
Keysight N5172B MY53050270 Oct 9, 2021
Keysight N9010A MY50520285 Oct 11, 2021
Product Passband + 250%
Peak

1 to 5% of the EUT passband / = 3 X RBW

Tabletop

Direct
Non-Compliant O

Description of test set-up:

The procedure used was ANSI/TIA-603-E-2016 and FCC KDB 935210 D05 Indus Booster Basic Meas v01r03. The
signal booster was set to maximum gain. A swept CW signal was set to the range of +250 % of the product pass band.
The CW ampltitude was set to 3 dB below the AGC threshold so that the ALC should not activate throughout the test.

After the max-hold sweep trace was completed, a marker was set to the peak amplitude, and a 20dB bandwidth was
measured between two additional markers fall 20 dB from the peak.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal

Avari Wireless Inc.
20.01.22063-1

0

Room Temperature (°C)

Relative Humidity (%)

Not Applicable [

20.5

38.6

101.8

July 11, 2023

Calibration due
Oct 9, 2023
Oct 11, 2023

AE1l EUT

Generator

Fiber

30dB
Attenuator

Spectrum
Analyzer
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Test Data

800PS at 868.975 MHz

Agilent Spectrum Analyzer - Swept SA

SENSEIEXT] A\ALIGN OFF
Center Freq 868.975000 MHz ] Trg:reeFun QﬁJX&i#&ﬂ}%‘é" requency
oo = satten: 22 4B ’ verlF NN
Ref Offset 336 4B Mkr1 868.975 00 MHz Auto Tune
{ogerdiv__Ref 39.00 dBm 33.905 dBm
CenterFreq|
S 868.975000 MHz|
18.
) -20.00 4B StartFreq
B 37.01 KHz 868881250 MHz
o Stop Freq|
869.068750 MHz|
-1
o CF Step
18.750 kHz
Auto Man|
310
o Freq Offset|
0 Hz|
510
Center 868.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTaTus
800PS at 860 MHz
Agilent Spectrum Analyzer - Swept SA
‘SENSE!EXT| A ALIGH OFF 02:54:24 PM 1ul 1.
Avg Type: Log-Pwr Frequency
Trig: Free Run Avg|Hold:> 1001100 T
E’(‘Sziﬁ{?: 0 satten: 22 B oeTl? NN
Ref Offsct 336 dB Mkr1 860.000 00 MHz Auto Tune
[0 geviv_Ref 39.00 dBM 33.921 dBm
CenterFreq
= 860.000000 MHz|
1.
| .;20-00 B StartFreq|
B 37.00 KHz 859.906250 MHz]
o Stop Freq|
860.093750 MHZ|
-1
210 CF Step|
18.750 kHz|
Auto Man|
-310
o Freq Offset
0 Hz|
510
Center 860.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa status

800PS at 851.025 MHz

Agilent Spectrum Analyzer - Swept SA

SENSEEXT] NALIGNOFF 0215348 PM 1 11, 2023 £
enter Freq 851.025000 MHz Avg Type: Log-Pwr requency
Tioss T Trig: Free Run AvglHold:> 1001100 |’
IFGainiLow ~  #Atten: 22 dB oer]”
Ref Offset 336 dB Mkr1 851.025 00 MHz Auto Tune
10dBidiv  Ref 39.00 dBm 33.981 dBm
Log
'\
CenterFreq|
» - 851.025000 MHZ|
19.
— 4;20'00 B StartFreq|
900 { 36.96 kHz 850.931250 MHz|
s StopFreq
851.118750 MHz|
10 | | .
210 / A CF Step|
° 18.750 kHz|
Auto Man
1.0
410 Freq Offset|
0 Hz|
51.0
Center 851.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTaTus
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450PS at 479.975 MHz

Agilent Spectrum Analyzer - Swej

RF ‘SENSE:EXT| [\ ALIGN OFF 02:34:34 PM 1L 11, 2023
[Center Freq 479.975000 MHz | Avg Type: Log-Pur wacel 5 og|  Frequency
PNO: Close T30 Trig: FreeRun Avg|Hold:>100/100 i
IFGainiLow — #Atten: 26 dB oetlP NNNNN
Auto Tune|
Ref Offset 30.8 dB Mkr1 479.975 00 MHz
19 gerdiv Ref 39.00 dBm 34.068 dBm
CenterFreq|
po) 479.975000 MHZ|
19
— 20.00 B StartFreq
9 37.01 kHz 479.881250 MHz{
e Stop Freq|
480.068750 MHz|
-1
210 CF Step|
18.750 kHz|
Auto Man
-310
410 FreqOffset|
0H|
510
Center 479.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTatus

450PS at 465 MHz

Agilent Spectrum Analyzer - Swept SA.
Sie ac SENSEEXT ANALIGH OFF 023357 P L T Frequency |
Avg Type: Log-Pur A 5156 requency

GantankrsqMES1000000/ME Trig: Free Run Avg]Hold:> 1004100 T
ELAE 0 satten:26 4B ’ oer| P NI
RefOffset 305 dB Mkr1 465.000 00 MHz Auto Tune
[ogBidv_Ref 39.00 dBm 34.016 dBm
CenterFreq|
» 465000000 MHZ
19,
) -20.00 9B StartFreq
) 37.03 KHz 464906250 MHz
o StopFreq
465.093750 MHz
-11.0
210 CF Step
18.750 kHz
JAuto Man
-310
41 Freq Offset|
0Hz
510
Center 465.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
o sTatus,
450PS at 450.025 MHz
Agilent Spectrum Analyzer - Swept SA
"L s SENSEET] ARG O |023333PM)
Center Freq 450.025000 MHz Trig: Free Run ﬁljgg&?ﬁ:‘g;ﬁgr hantiegd
Teiow ™ #Ation: 26 48 ’ DerlP NN
Ref Offset 308 4B Mkr1 450.025 00 MHz AutoTune
{ggerdiv_Ref 39.00 dBm 33.805 dBm
Center Freq|
20 450025000 MHz
19.0
. ~20.00 dB StartFreq|
- 37.04 kHz 449.931250 MHz
o Stop Freq|
450.118750 MHz
-11.0
210 CF Step|
18.750 kHz
JAuto Man
-310
s FreqOffset
0 Hz|
-51.0
Center 450.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
s status|
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Agilent Spectrum Analyzer pt SA
s

150PS at 173.975 MHz

W AC SENSEET] MALIGH OFF—02:23:01 PM 11, 20 .
Center Freq 173.975000 MHz ] Avg Type: Log-Pwr TRACE requency
PNO: Close o3 Trig: Free Run AvglHold:> 1001100
IFGain:Low #Atten: 26 dB DET|P NNNNN
Ref Offsct 304 dB Mkr1 173.975 00 MHz Auto Tune
[ogerdiv__Ref 39.00 dBm 33.787 dBm
Center Freq
20 173.975000 MHz
18.
_l ,-20.00dB StartFreq
B 37.09 kHz 173881250 MHz
o StopFreq|
174068750 MHz
-11.0
B CF Step
18750 kHz|
Auto Man
-31.0
. Freq Offset
0 He|
-51.0
Center 173.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
s status,
150PS at 163 MHz
Agilent Spectrum Analyzer - Swept SA
RL 5 SENSEET) MPLIGN OFF |D2:22:35PM )
[Center Freq 163.000000 MHz ] Avg Type: Log-Pwr TRACE[ -5 15 6 Frequency
PO Cioss o Ttig: Free Run AvglHold:>100/100 e
IFGain:Low #Atten: 26 dB DET|P MM NN
Ref Offsct30.4 4B Mkr1 163.000 00 MHz Auto Tune
19gBiiv__Ref 39.00 dBm 34.032 dBm
CenterFreq|
20 163.000000 MHz
180
. | ~20.004B StartFreq
. 36.99 kHz 162.906250 MHz
A Stop Freq
163.093750 MHz
-1
210 CF Step
18.750 kHz|
Auto Man
=310
0 Freq Offset|
0Hz
510
Center 163.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
se status|
150PS at 152.025 MHz
Agilent Spectrum Analyzer - Swept SA
RL S RF S50Q  AC SENSE:EXT| MALIGN OFF 02:22:11 PM Jul 1.
[Center Freq 1 5000 M| Avg Type: Log-Pwr TRACE Frequency
Trig: Free Run Avg[Holdz>100/100 ™
Fosinlow ™ #httem 25 o8 oer|P NN R
Ref Offset30.4 4B MKr1 152.025 00 MHz Auto Tune
{ogerde_Ref 39.00 dBm 34.121 dBm
CenterFreq|
2 152.025000 MHe]
18,
) ,-20.004B StartFreq
) 37.00 kHz 161.931250 MHz
o Stop Freq|
152.118750 MHz]
-0
10 CF Step
18750 kHz]
Auto Man
-31.0
. Freq Offset
0 Hz|
-51.0
Center 152.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
isc sTatus
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4 Input-Versus-Output Signal Comparison

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

Detector:

RBW/VBW:

Type of Facility:
Distance:
Arrangement of EUT:

FCC Part 90.210 (j) (h) (9) (c) (d)
and (e)

ANSI/TIA-603- E;
FCC KDB 935210 D05, v01r03

Richmond
Jack Qin
+48VDC
Manufacturer Model
Keysight N5172B
Keysight N9010A

851 MHz — 869 MHz; 450 MHz — 480 MHz; X 152 MHz — 174 MHz

Peak

X100 Hz
Testbench
direct connect
Table-top only

O

Client:
Report No.:
Revision No.:

Room Temperature

Avari Wireless Inc.

20.01.22063-1
0

(°C)

Relative Humidity (%)

Barometric Pressure (kPa)

Date
120VAC @ 60Hz

Serial Number
MY53050270
MY50520285

Signal of all types of modulation is contained within the emission mask.

Compliant

Test Setup

Description of test set-up:

Non-Compliant O

Not Applicable

Calibration date
Oct 9, 2021
Oct 11, 2021

O Floor-standing only [ Rack Mounted

O

20.5

38.6

101.8
July 11, 2023

Calibration due
Oct 9, 2023
Oct 11, 2023

Spectrum Emission Mask is measured by connecting a Spectrum Analyzer to the RF output connector. The input power
was adjusted to produce maximum output power on the antenna port. The reference level was measured with integrated
BW of the designated channel BW. The emission was measured with RBW 100 Hz.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal

Generator

AE1
Fiber

EUT A

30dB

ttenuator
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800PS CQPSK Signal at 868.975MHz

Agilent Spectrum Analyzer - Cpe-clrum Emission Mask - PS-H - P25 copsx

| RL S | " |
[Center Freq 868. 975000 MHz
PASS

\BLIGN OFF 03:02:31 PM Jul 11, 2023

Radio Std: None

‘ CenterFreq 888 STSO00 Wz
Trig: Free Run Avg: 100.00% of 5
#htten: 22 dB

IFGain:Low Radio Device: BTS

Ref Offset 33.6 dB
10 dBkiawndon1 Ref 39.0 dBm

Frequency

868.975000 MHz|

CenterFreq|

1.0

210

310

410

510

Center 869 MHz

Span 62.5 kHz

s

CFStep|
6.250 kHz
Total Power Ref 36.57 dBm 0.0125 MHz Auto Man|
<- Peak ->
Start Freq StopFreq  Integ BW Fredq (Hz) dBm Freq (Hz) FreqOffset|
00Hz 4000kHz 1000 Hz 1004k 2119 1625k & 0 Hz|
4000 kHz 8500kHz 1000 Hz 8500k  -3498 8500k
8.500 kHz 1500kHz  100.0 Hz 1456k 3746 15.00k
15.00 kHz 2500kHz 1000 Hz 2497k -4265 2497k
25.00 kHz 3125kHz 1000 Hz 2500k  -4280 25.00k
31.15kHz 3125kHz 1000 Hz - - .
1250MHz ~ 1500MHz  1.000 MHz
1250 MHz  15.00MHz  1.000 MHz

800PS CQPSK Signal at 860MHz

Agilent -cpecnmm Analyzer Spectrum Emission Mask - PS-H - P25-COPSK.

| RL 5 | [ [ " TeemseEa| | MALGN O |03:0L:28PMIU1L, 2023
Center Freq 860 000000 MHz CenterFreq 960 000000 MHz

Radio Std: None Frequency
= Trig: Fre Avg: 100.00% of 5
PASS FGaimtow  #httan: 2248 Radio Device: BTS
Ref Offset 33.6 dB
10 dBkgiswinde1 Ref 39.0 dBm
2] o —
e Center Freq|
1 860.000000 MHz|
9.
-1.00
110 e L
-21.0
-31.0
-41.0
-51.0
Center 860 MHz Span 62.5 kHz
P CF Step|
6.250 kHz
Total Power Ref 36.56 dBrm 0.0125 MHz Auto Man
eak - Ui
Start Freq StopFreq  Integ BW dBm  ALim(dB)  Freq(Hz) Freq Offset|
00 Hz 4000kHz  100.0 Hz 21.02 ) 9375 & 0Hz
4.000 kHz 8500kHz  100.0 Hz 3422 ) 8500k
8.500 kHz 1500kHz  100.0 Hz -37.68 ) 1494k
15.00 kHz 2500kHz  100.0 Hz 4292 ) 2494k
25.00 kHz 3125kHz 1000 Hz 4286 ) 2525k
31.15kHz 3125kHz 1000 Hz - ) —F
1250MHz  15.00MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz )
=

__ ENSE:EXT| MALIGN OFF | 03:00:24 PM Ul 11, 2023
Center Freq 851.025000 MHz | Genter Freq: 851.025000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of §
PASS | IFGaintLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikdivwnsent Ref 39.0 dBM
Log
B CenterFreq|
13 861.025000 MHz|
g
-1.00
-11.0 Eelative |imi]
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz,
P CF Step|
6.250 kHz|
Total Power Ref 3653 dBm0.0125 MHz jAuto Man
Lowver < Peak ->
Start Freq StopFreq  Integ BW ALim(dB)  Freq (Hz) dBm Freq (Hz) Freq Offset|
00Hz 4000kHz  100.0 Hz (1592) 1813k 2070 OHz
4.000 kHz 8500kHz  100.0 Hz (3623)  -8500k  -3524
8.500 kHz 15.00 kHz 100.0 Hz (-29.47) -1494k 3782
15.00 kHz 2500kHz  100.0 Hz (925) 2469k 4308
25.00 kHz 3125kHz 1000 Hz (3057) 2525k -43.23
31.15kHz 31.25kHz 100.0 Hz (=) - -
1250MHz  1500MHz  1.000 MHz ()
12.50 MHz 15.00 MHz  1.000 MHz - (=) -
usc
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800PS C4FM Signal at 868.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

ARLIGN OFF  |03:02:10PM i 11, 2023
Center Freq 868.975000 MHz | Center Freq: 866.675000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of 5
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 didiawinio1 Ref 39.0 dBm
Log
s [ |
| ‘ Center Freq
19 i g 868.975000 MHz|
9.0
-1.00
-11.0
1o / \ ekive i)
-31.0 4 ¥
-41.0
-51.0 fre -
Center 869 MHz Span 100 kHz CF Step
10.000 kHz|
Total Power Ref 36.64 dBm 0.0125 MHz Auto Man|
Lower <- Peak -»
Start Freq StopFreq  ItegBW  dBm  ALIm(dB) Freq(Hz) dBm AL\m(dB) Freq (Hz) FreqOffset
00Hz 5625kHz  1000Hz 2090 (-1573) 6500 2090 (-1573) 5500 & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3664  (:334) 1250k 3696 (-366) 1250k
12.50 kHz 50.00kHz ~ 1000Hz 3620 (-1626)  -1255k 3628  (-16.34) 1250k
50.00 kHz 1000kHz  100.0Hz () ()
99.90 kHz 1000kHz ~ 100.0 Hz (-)
99.90 KHz 1000kHz  100.0 kHz (-) 1
1250 MHz ~ 1500MHz  1.000 MHz ()
1250 MHz  15.00MHz  1.000 MHz () ()
vse status|

800PS C4FM Signal at 860MHz

Agilent Spectrum Analyzer c.x-amm Emission Mask - PS-D - P25-C4FM

[NAIGN OFF |030L06PMMMITL 2028 | _ |
Center Freq 860. 000000 MHz ] CenterFreq eso 1000000 MHz Radio 5td: None Frequency
= Trig:Free Run Avg: 100.00% of §
PASS \FGaintLow  WAtten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 digtiywndowt Ref 39,0 dBm
Log ‘ ]
B ‘ ‘ CenterFreq|
19 / § 850.000000 MHz|
9
-1.00
-11.0
et L]
-21.0
-31.0
410
510 b ]
Center 860 MHz Span 100 kHz
P CFStep
10.000 kHz|
Total Power Ref 36.57 dBm 0.0125 MHz Auto Man|
Lower < Peak -»
Start Freq StopFreq  IntegBW  dBm  alim(dB) Freq(Hz) B Aum( Freq (Hz) FreqOffset
0.0Hz 5625KkHz  1000Hz 2083 (-1575) 7000 2097 (156 8500 ~ 0 Hz|
5.625 kHz 1250kHz  1000Hz 3750  (4.13) 1250k 3718 (3.8 12.50 k
1250 kHz 5000kHz ~ 1000Hz -3665 (-1673) 1320k  -36.64 (167 12.95k
50.00 kHz 1000kHz  100.0 Hz () (~
99.90 kHz 1000kHz ~ 100.0 Hz ()
99.90 kHz 1000kHz ~ 100.0kHz () T
1250MHz 1500 MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz (=) =
= sTaTUS

Agilent Spectrum Analyzer - Spectrum [m|ss|on Mask PSH - P25-CAFM

800PS C4FM Signal at 851.025MHz

T A\ ALIGN OFF 02:00:02 PM Jul 11, 2023
Center Freq 851.025000 MHz CenterFreq 851.025000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of §
PASS \FGainLow  FAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBigiywindon1 ReT 39.0 dBm
Log
20 CenterFreq|
180 851.025000 MHz
9.00
-1.00
110 Resive i
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3651 dBm 0.0125 MHz Auto Man
Lower < Peak -» Upper
Start Freq StopFreq  htegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset
0.0Hz 4000kHz ~ 1000Hz 2049  (-16.02) -1000k 2078 (-1573) 5313 & 0Hz
4.000 kHz 8500kHz  1000Hz 4211  (-30.60) 4219k 6024 (-2927) 4156k
8500 kHz 1500kHz  1000Hz  -37.55  (-2921) 1491k 3777 (-2942) 1491k
15.00 kHz 2500kHz  1000Hz  -4351  (8.92) -25.00k (-8.98) 25.00k
25.00 kHz 3125kHz  1000Hz  -4324  (-30.31) 2513k (-30.60) 26.00k
3115kHz 3125kHz 1000 Hz () - () .
1250MHz - 1500 MHz  1.000 MHz () ()
1250MHz 1500 MHz  1.000 MHz () - ()
usa sTaTus
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

s00

AC

800PS HDQPSK Signal at 868.975MHz

| SENSE EXT] NALIGH OFF |03:06:05 P 111, 2023
Center Freq 868.975000 MHz ] Center Freq: 868.975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 5
PASS \FGaindlow  BAteen:22 dB Radio Device: BTS
Ref Offset 336 dB
10 deidiawindon1 Ref 39.0 dBm
o9 [
2 ‘ | ‘ Center Freq|
190 868.975000 MHz|
9.
-1.00
-11.0
o etatie Lt
-31.0 V \1
-41.0
510
‘Center 869 MHz Span 100 kHz,
P CF Step
10.000 kHz|
Total Power Ref 37.72dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  aLim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
00Hz 5625kHz  1000Hz 2130 (-16.43) 00 2134 ) 3500 & OHz
5.625 kHz 1250kHz  1000Hz 3538 (3.17) 1250k 3513 (291) 1250k
12.50 kHz 5000kHz  1000Hz -35.18 (-1582)  -1270k -3476 ) 1255k
50.00 kHz 1000kHz 1000 Hz - () )
99.90 kHz 1000kHz 1000 Hz .l
99.90 kHz 100.0kHz 1000 kiHz 9
1250MHz 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz )
use

| RL S | RF [S09 AC |
[Center Freq 860.000000 MHz

M\ALIGN OFF

03:05:01PM 1l 11, 2023

| Center Freq: 860.000000 MHz Radio Std: None Frequency
5= Trig:Free Run Avg: 100.00% of 5
PASS \FGaintow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBkdiawinie.1 Ref 39.0 dBm
Log | ‘
B | ‘ Center Freq|
1 860.000000 MHz|
9.0
-1.00
-11.0
Reative Lin]
-21.0 V \}
-31.0
-41.0
-51.0
Center 860 MHz Span 100 kHz,
P CF Step
10.000 kHz|
Total Power Ref 33.17 dBm 0.0125 MHz Auto Man|
Lower < Peak > pper
Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB) Freq{Hz) Freq Offset|
00 He 5625kHz  1000Hz 2178  (-1638) 00 2178 (1639 00 & 0 Hz
5625 kHz 1250kHz  1000Hz  -3458  (281) 1250k 3549 (372) 1250k
12.50 kHz 50.00kHz ~ 1000Hz  -3487  (-1603) 255k -3486  (-1602) 14.00k
50.00 kHz 1000kHz ~ 100.0 Hz () ()
99.90 kHz 1000 kHz  100.0 Hz ()
99.90 kHz 1000 kz 1000 kHz () b
1250 MHz ~ 1500MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () ()
usa sTaTus

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-HDQPSK

800PS HDQPSK Signal at 851.025MHz

| RL S | RF[s0@ ac [ [ [ SENSEEXT] | ANALIGNOFF  [03:03:56PM i1l 2023
[Center Freq 851.025000 MHz Center Freq: 851.025000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of §
PASS \FGain:Low  MAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiswindnt Ref 39.0 dBm
Log
20 CenterFreq
190 851.025000 MHz
9.00
-1.00
1o Reltve Lin
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CFStep
6.250 kHz|
Total Power Ref 37.84 dBm 0.0125 MHz Auto Man
Lower < Peak -» Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset
0.0Hz 4000kHz ~ 1000Hz 2144  (-1639) 2813 2110 (-16.74) 3750 A 0 Hz|
4.000 kHz 8500kHz  1000Hz 5616 (2396)  -5063k  7.390  (-22.91) 4969k
8.500 kHz 1500kHz  1000Hz 3552 (2880)  -1484k 3545 (-2838) 1494k
15.00 kHz 2500kHz  1000Hz  -42.33  (-908) 2500k 4173  (9.12) 2475k
25,00 kHz 3125kHz  1000Hz  -41.97 (2987) 2513k 4160 (-29.55) 2513k
31.15kHz 3125kHz  1000Hz () () N
1250MHz 1500 MHz  1.000 MHz (=) ()
1250 MHz  15.00MHz  1.000 MHz (=) - ()
usa status
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Agilent Spectrum Analyzer - Spectrum [m|ss|on Mask PS-D-FM

800PS FM Signal at 868.975MHz

[ RL S | ISoa ac | [seeeext| | AAIGNOF  |on09@ePmuitzoes | o |
Center Freq 868.975000 MHz Center Freq 868.975000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of §
PASS \FGainiow  WAtten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBkgiamindsw Ref 39.0 dBm
o ]
B ‘ ‘ CenterFreq|
1 ] . 868.975000 MHz
9.
-1.00
-11.0
10 Rettve Lini
310 ¥ \
-41.0
] S— —
Center 869 MHz Span 100 kHz
P CF Step|
10.000 kHz
Total Power Ref 36.23 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBrn  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2861  (762) 3000k 2909  (7.14) 3000k & 0Hz|
5,625 kHz 1250kHz  1000Hz  -3675  (377)  -1240k  -37.08  (-3.37) 1250 k
12.50 kHz 5000kHz ~ 1000Hz 3697 (1612)  -1320k  -36.80  (-15.95) 1250k
50.00 kHz 1000kHz  100.0 Hz ) ()
99.90 kHz 100.0kHz ~ 100.0Hz
99.90 kHz 100.0kHz ~ 100.0 kHz
1250 MHz 1500 MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz ()

sc

STATUS

800PS FM Signal at 860MHz

Agilent Spectrum Analyzer
| RL 5 |

pectrum Emission Mas}
S0G__AC __ SENSE:EXT]

NBLIGN OFF

03:00:06 PR Jul 11, 2023

Center Freq 860.000000 MHz Center Freq: 860.000000 MHz
*‘ —— Trig:Free Run
PASS IFGain:Low #Atten: 22 dB

Radio Std: None

Avg: 100.00% of 5

Radio Device: BTS

Ref Offset 33.6 dB
10 dBkdiswndon1 Ref 39.0 dBm

sc

o T
20 ‘ ‘ Center Freq|
190 / \ 860000000 MHz|
900
-1.00
-11.0
10 Relatve L
-31.0 13 Y
-41.0
-51.0 b —
Center 860 MHz Span 100 kHz CF Step
10.000 kHz|
Total Power Ref 36.19 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALIm(dB)  Freq(Hz) Freq Offset
0.0Hz 5625kHz  1000Hz 2857  (762) 3000k 2905  (7.14) 3000k & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3724  (350)  -1250k 3689  (-3.15) 1250k
1250 kHz 5000kHz ~ 1000Hz -37.18 (-16.38)  -1290k -37.05 (-16.25) 1275k
50.00 kHz 100.0kHz ~ 100.0 Hz () ()
99.90 kHz 100.0kHz ~ 100.0 Hz
99.90 kHz 100.0kHz 1000 kHz T
1250MHz ~ 1500MHz  1.000 MHz
1250MHz  1500MHz  1.000 MHz () ()

sTaTUS

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - FM
S0 AC [ [ sensesq]

800PS FM Signal at 851.025MHz

[\ BLIGN OFF

02:08:45 PM 1ul 11, 2023

[
[Center Freq 851.025000 MHz Center Freq; 851.025000 MHz

Radio Std: None 4 Y
Trig: Free Run Avg: 100.00% of §
PASS IFGains #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBiisviniont Ref 39.0 dBM
Log
20 CenterFreq|
190 851.025000 MHz|
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz,
P CFStep
6.250 kHz|
Total Power Ref 36.15dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
0.0Hz 4000kHz ~ 1000Hz 2849  (7.66) 00 2895  (720) 3000k & 0 H|
4.000 kHz 8500kHz  1000Hz 1719  (-1119)  -5000k  17.99  (-10.38) 5000k
8.500 kHz 1500kHz  1000Hz  -2854 (2893)  -9000k -27.34  (27.72) 9000k
15.00 kHz 2500kHz  1000Hz 4358  (863)  -2500k -4315  (828) 2497k
2500 kHz 3125kHz  1000Hz 4335 (-2957) 2506k  -4319  (-20.41) 2541k
31.15kHz 3125kHz 1000 Hz () - B () —F
1250MHz  1500MHz  1.000 MHz () ()
1250MHz  15.00MHz  1.000 MHz () ()
se sTATUS|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK
| RL S | RF[S0o ac | [ | sewsEldl |
[Center Freq 868.975000 MHz Center Fre: 868.975000 M|

800PS CQPSK Signal at 868.975MHz ALC

MALIGN OFF 03:05:44 PM 1ui 11, 2023
Hz Radio Std: None

PASS

= Trig:Free Run
#Atten: 22 dB

Avg: 100.00% of §

IFGain:Low Radio Device: BTS

10 disiatincont REF 39.0 dBM

Ref Offset 33.6 dB

Frequency

Log

CenterFreq|

868.975000 MHz|

110

Felatve L

210

310

410

510

Center 869 MHz

Span 62.5 kHz

sc

CF Step)
6.250 kHz|
Total Power Ref 37.64 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBrn  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 4000kHz ~ 1000Hz 2160 (-16.04) 4375 2195 (-1569) 0688 A 0Hz
4.000 kHz 8500kHz  1000Hz 3295 (36.32) 8408k -33.34 (-35.98) 8500k
8500 kHz. 15.00 kHz 1000 Hz -3691 (-2954) -15.00k -36.51 (-29.15) 15.00 k
15.00 kHz 25.00 kHz 1000 Hz -4192 (-854) -2497 k -42.43 (-897) 2500k
25.00 kHz 3125kHz  1000Hz 4188 (2044) 2510k  -41.93  (-20.49) 2550k
31.15 kHz 3125kHz 1000 Hz - () ) N
12.50 MHz 1500 MHz 1000 MHz - (=) ()
12.50 MHz 1500 MHz  1.000 MHz - (=) ()

[s0e ac | M ALIGN OFF 03:04:40 P 10l 11, 2023
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of §
PASS \FGainLow  FAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidisindon 1t Ref 39.0 dBm
Log
20 CenterFreq
190 860.000000 MHz|
9.00
-1.00
10 Reltive Lint
-21.0
-31.0
410
-51.0
Center 860 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 38.09 dBm 0.0125 MHz Auto Man|
< Peak > Upper
Start Freq Stop Freq  Integ BW Freq (Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 4000kHz 1000 Hz 1875 2234 ) 5313 & 0Hz
4.000 kHz 8500kHz 1000 Hz 8500k -33.84 ) 8500k
8.500 kHz 1500kHz  100.0Hz 1491k -36.21 ) 15.00k
15.00 kHz 2500kHz 1000 Hz 2401k 4143 ) 2488k
25.00 kHz 3125kHz 1000 Hz 2516k -41.62 ) 2550k
31.15kHz 3125kHz 1000 Hz - ) —F
1250MHz ~ 1500MHz  1.000 MHz
1250 MHz  15.00MHz  1.000 MHz =
=

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK

800PS CQPSK Signal at 851.025MHz ALC

| RLS | R Jsoe ac | [ | sensEExT| | MeuGNoRF  Jom:oe:aseMuiiiees [T |
Center Freq 851.025000 MHz Center Freq: 851.025000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg: 100.00% of 5
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 d@giamndent REF 39,0 dBM
Log
e Center Freq|
1 851.025000 MHz
9.
-1.00
10 Retatve L
-21.0
-31.0
-41.0 -
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 37.82dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALIM(dB)  Freq(Hz) Freq Offset|
00Hz 4000kHz 1000 Hz A781k 2216 (-1567) 1875 A 0Hz
4.000 kHz 8500kHz 1000 Hz 8469k  -33.55  (:36.62) 8469k
8.500 kHz 15.00kHz  100.0 Hz 1478k 3672 (-29.59) 14.97k
15.00 kHz 2500kHz  1000Hz 2500k 4181 (-861) 2497k
25.00 kHz 3125kHz  1000Hz 2525k 4191 (29.79) 25.00k
31.15 kHz 3125kHz 1000 Hz () o
1250 MHz 1500 MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz - () =
= status|
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800PS C4FM Signal at 868.975MHz ALC

Agilent Cpeclmm Analyzer Spectrum Emission Mask - PS-D - P25-CAFM.

| RL 5 | [ [ [ SEnsEExT] M\ ALIGN OFF 0302 I0PMIILL 2023 | 0 _ |
Center Freq 868 975000 MHZ Center Freq: §68.975000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of 5
PASS IFGainiLow #Atten: 22 B Radio Device: BTS
Ref Offset 33.6 dB
10 dRégiatindn1t ReT 39.0 dBm
Log i ]
20 ‘ ‘ CenterFreq|
180 / N 868.975000 MHz
900
-1.00
110
1o Retave Linef
B v y
-41.0
510 | S
Center 869 MHz Span 100 kHz
P CF Step
10,000 kHz|
Total Power Ref 36.64 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  htegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim{dB)  Freq(Hz) FreqOffset
0.0 Hz 5625kHz  1000Hz 2090  (-1573) 6500 2090 (-1573) 5500 & 0Hz
5625 kHz 1250kHz ~ 1000Hz  -36.64  (-3.34) -1250k  -36.96  (3.66) 1250k
12,50 kHz 5000kHz  1000Hz  -3620  (-16.26) 1255k -36.28  (-16.34) 1250k
50.00 kHz 1000kHz ~ 100.0 Hz () (—)
99.90 kHz 1000kHz ~ 100.0 Hz () ()
99.90 kHz 1000 kHz 1000 kHz () () b
1250 MHz 1500 MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () - ()
usa sTaTUS

800PS C4FM Signal at 860MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

[ RL S | wF[=om ac | T AGUGNOFF  |0z0L0sPMILL 2023 | o T
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg: 100.00% of §
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB.
1Lo dBdiswnio1 REf 39.0 dBm
og [
20 ‘ ‘ Center Freq
190 / N 860.000000 MHz|
9.00
-1.00
-11.0
10 ‘/ retsive Lintf
-31.0
-41.0
[-51.0 e _—
Center 860 MHz Span 100 kHz
P CFStep
10.000 kHz|
Total Power Ref 3657 dBm 0.0125 MHz Auto Man|
Lower < Peak -» Upper
StartFreq StopFreq  IntegBW  dBm ALIm(dB)  Freq (Hz) dBm  ALiIm(dB)  Freq(Hz) Freq Offset|
0.0Hz 5625kHz  1000Hz 2083 (A575) 7000 2097 (-15.60) 8500 ~ 0 Hz
5.625 kHz 1250kHz  1000Hz  -37.50  (-4.13) 1250k 3718 (-3.82) 1250 k
12,50 kHz 5000kHz ~ 1000Hz 3665 (-16.73) 1320k -3664  (-1672) 1295k
50.00 kHz 100.0kHz  100.0 Hz () - (—)
99.90 kHz 100.0kHz ~ 100.0 Hz (-) (-)
99.90 kHz 100.0kHz 1000 kHz (-) () b |
1250 MHz 1500 MHz  1.000 MHz () (—)
1250 MHz 1500 MHz  1.000 MHz () (=)
s saTus!

800PS C4FM Signal at 851.025MHz ALC

Agilent Spectrum Analyzer - Spectrum [lmssmn Mask PS-H - P25.CAFM

| RL S |  RF |50Q AC | | SEMSEEXT| | /WALIGNOFF  |03:00:02 PM Jul 11, 2023
[Center Freq 851.025000 MHz CenterFreq §51.025000 MHz Radio Std: None Frequency
5 Trig:Free Run Avg: 100.00% of 5
PASS \FGaindlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dRkgisvindow1 Ref 39,0 dBm
Log
2 CenterFreq|
1 851.025000 MHz|
9.
-1.00
-11.0 Relative Limi]
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3651 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Unper
Start Freq StopFreq  IntegBW  dBm  alim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 4000kHz ~ 1000Hz 2049 (-1602)  -1000k  20.78  (-1573) 5313 & 0 Hz|
4.000 kHz 8500kHz  1000Hz 4211 (3060) 4219k 6024 (29.27) 4156 k
8.500 kHz 1500kHz  1000Hz  -3755 (2021) 1401k 3777 (29.42) 1491k
15.00 kHz 2500kHz  1000Hz -4351  (892) 2500k -4357  (-8.98) 2500k
25.00 kHz 3125kHz  1000Hz -4324 (3031) 2513k  -4353  (:30.60) 26.00k
31.15kHz 3125kHz 1000 Hz () () N
1250 MHz 1500 MHz  1.000 MHz (-)
1250 MHz 1500 MHz  1.000 MHz - (=) =
= staTus
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800PS HDQPSK Signal at 868.975MHz ALC
Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDOPSK

S0e AC 61T MALIGNOFF__|03:0605PMIUIL, 2023 [
Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None quency

—— Trig: Free Run Avg: 100.00% of 5
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS

Ref Offset33.6 dB
10 dBktiswndon1 Ref 39.0 dBm

‘ I ‘ Center Freq|
868.975000 MHz|

Reltive Lint
210

Center 869 MHz

Span 100 kHz

CF Step|

10.000 kHz|

Total Power Ref  37.72 dBm0.0125MHz Auto Man

Lower < Peak -» Upper

StartFreq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB) Freq(Hz) FreqOffset

00Hz 5625kHz  1000Hz 2130  (-16.43) 00 2134 (-16.39) 3500 & 0 Hz|
5625 kHz 1250kHz  1000Hz 3538 (317)  -1280k 3513 (2.91) 1250k
12.50 kiz 5000kHz ~ 1000Hz 3518 (-1582) 1270k 3476  (-15.40) 1255k
50.00 kHz 100.0 kHz 1000 Hz (=) — (—)

99 90 kHz 100.0 kHz 1000 Hz
99 90 kHz 100.0 kHz 100.0 kHz i

1250 MHz 1500 MHz  1.000 MHz -
12.50 MHz 15.00 MHz _ 1.000 MHz - (=)

s

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK
500 AC

RL SENSEEXT]| M\ ALIGN OFF 03:05:01 PM Jul 11, 2023
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None quency
== Trig:Free Run Avg: 100.00% of §
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dkigiamndent Ref 39.0 dBM
Log I I
= ‘ ‘ Center Freq|
19 860.000000 MHz
9.0 /
-1.00
-11.0
et Lin]
-21.0
o v \
-41.0
-51.0
Center 860 MHz Span 100 kHz
P CF Step
10.000 kHz
Total Power Ref 38.17 dBm 0.0125 MHz Auto Man|
Lower < Peak Upper
StartFreq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2178  (-16.38) 00 2178 (-16.38) 00 & 0 Hz|
5625 kHz 1250kHz  1000Hz 3458  (-281) 1250k  -3549  (372) 1250 k
12.50 kHz 5000kHz ~ 1000Hz  -3487 (-1603)  -1256k -3486 (-16.02) 14.00 k
50.00 kiz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz 1000 Hz

99.90 kHz. 100.0 kHz 100.0 kHz
12.50 MHz 15.00 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz  1.000 MHz (=)

nse

800PS HDQPSK Sig

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-HDQPSK
S09 AC

nal at 851.025MHz ALC

q MNALIGN OFF 03:03:56 PM Jul L1, 2023
Center Freq 851.025000 MHz | Genter Freq: 891.025000 MHz Radio Std: None Frequency
== Trig:Free Run Avg: 100.00% of §
PASS \FGain:Low  #Atten: 22 dB Radio Dievice: BTS
Ref Offset 33.6 4B
10 dBidizwnsont Ref 39.0 ABM
Log
20 Center Freq|
190 851.025000 MHz|
9.00
-1.00
110 Reldtve Lin
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CFStep
6.250 kHz|
Total Power Ref 37.84 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Upper
Start Freq StopFreq  IntegBW  dBm ALIm(dB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
0.0Hz 4000kHz ~ 1000Hz 2144 (-16.39) 2813 2110 (-16.74) 3750 A 0 Hz|
4.000 kHz 8500kHz ~ 1000Hz 5616  (-23.96) 5083k 7390  (2291) 4969k
8.500 kHz 1500kHz  1000Hz 3552  (-28.60) 1484k 3545  (28.38) 1494k
15.00 kHz 2500KHz  1000Hz 4233 (-9.06) 2500k 4173 (9.12) 2475k
25.00 kHz 3125KHz  1000Hz 4197  (29.87) 2513k 4166 (2958 2513k
3115 kHz 3125kHz 1000 Hz () — () —F
1250 MHz ~ 15.00MHz ~ 1.000 MHz () (—)
1250MHz  15.00MHz  1.000 MHz () ()

msc

STATUS
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800PS FM Signal at 868.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM
AC

| RF_ [S0Q AC | ENSEEXT| MALIGN OFF 03:10:31 PM Jul 11, 2023
Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 5
PASS \FGaindow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 diigisvinion1 Ref 39.0 dBm
Loga[— 1 ] ‘ T ‘
= ‘ ‘ Center Freq|
19 868.975000 MHz|
9
-1.00
110
0 Retaive Lini]
o v \
-41.0
-51.0
Center 869 MHz Span 100 kHz,
P CF Step|
10.000 kHz|
Total Power Ref 3772dBm 0.0125 MHz Auto Man|
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm ALIm(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 5625kHz  1000Hz 3010  (7.62) 3000k 3058 4) 3000k & OHz
5625 kHz 1250 kHz 1000Hz  -35.54 (-332) -1250k 3583 (-362) 1250k
12.50 kHz 5000kHz ~ 1000Hz -3492  (-1556) 270k 3529 (-1593) 1285k
50.00 kHz 100.0 kHz 1000 Hz () ()
99.90 kHz 100.0kHz 1000 Hz ()
99.90 kHz 100.0kHz  100.0 kHz () b
12.50 MHz 15.00MHz  1.000 MHz (—)
1250 MHz 1500 MHz  1.000 MHz () (=) =
use sTATUS

800PS FM Signal at 860MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM

| RLS | R [soe ac | | [ SewsEEd] [ /NAUGNOF  [03:10:10PMlli, 2023
[Center Freq 860.000000 MHz Center Freq: 860.000000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of §
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dkdiavindon Ref 39.0 dBm
Log ‘ ‘ ‘
- ‘ ‘ Center Freq|
190 860.000000 MHz
9.0
-1.00
e / \
ettive Line
-21.0 1 r
o v \
-41.0
-51.0
Center 860 MHz Span 100 kHz
P CF Step)
10.000 kHz
Total Power Ref 3815 dBm 0.0125 MHz Auto Man
Lowar < Peak -> Upper
StartFreq StopFreq  IhtegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset|
00Hz 5625kHz  1000Hz 3052  (763)  -3000k 3101  (7.14) 3.000k & OHz
5625 kHz 1250kHz  1000Hz 3510  (-331) 1250k -3575  (-3.97) 1250k
12.50 kHz 5000kHz ~ 1000Hz -3511 (-1626)  -1250k  -3504  (-16.19) 1255k
50.00 kHz 1000kHz 1000 Hz () (—)
99.90 kHz 1000kHz 1000 Hz
99.90 kHz 1000 kHz ~ 100.0 kHz 1
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
usc satus|

800PS FM Signal at 851.025MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - FM

S RF 500 AC SEMSEERT| | MALGNOFF  |03:09:49PMJul11, 2023
Center Freq 851.025000 MHz | Center Freq: 851.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 5
PASS \FGain:Low  #Atten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 degdiawnsnt Ref 39.0 dBM
Log
20 Center Freq|
190 851,025000 MHz|
9.00
-1.00
110 el Lin
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 37.86 dBm 0.0125 MHz Auto Man|
Lower < Peak > Unper
Start Freq StopFreq  IntegBW  dBm ALim(cB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
0.0Hz 4000kHz ~ 1000Hz 3023  (-7.63) 00 3089  (717) 3000k & 0Hz
4.000 kHz 8500KkHz ~ 1000Hz 1893  (-11.16) 5000k 1973 (-10.35) 5.000 k
8.500 kHz 1500kHz  1000Hz 2653  (-2862) 9000k 2515 (2724) 9.000 k
15.00 kHz 2500KkHz  1000Hz  -4199  (-8.75) 2500k (-858) 2500k
25.00 kHz 3125kHz  1000Hz  -4187  (-29.79) 2550k (-29.74) 2500k
3115 kHz 3125kHz 1000 Hz ) - () —F
1250 MHz ~ 15.00MHz ~ 1.000 MHz () ()
1250 MHz  15.00MHz  1.000 MHz (=) (=)
usc sTATUS
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Agilent cPecm.m Analyzer cPecm.m Emission Mask - PS E - P25+ copcx
NALIGN OF

450PS CQPSK Signal at 479.975MHz

o |03:17:50 PM Ui 11, 2023

0 Q
Center Freq 479 975000 MHz

] Center Freq 479 975000 MHz
PASS

—— Trig:FreeRun Avg: 100.00% of §
#Atten: 20 dB

IFGain:Low

Radio Std: None

Radio Device: BTS

Frequency

Ref Offset 31.8 dB
10 digiawingont Ref 39.0 dBm
g

Center Freq|

479.975000 MHz|

110 / \

210 / \

310

410

510

Center 480 MHz

Span 100 kHz

Total Power Ref

3661 dB0/00625 MHz
Lower < Peak ->
StartFreq StopFreq  ImegBW  dBm  ALim(dB) Freq(Hz)  dBm AL\m( £) Frea(s)
00Hz 3000kHz  1000Hz 2055 (-1607)  -1300k 2085 (-1576) 2000 ~
3.000 kHz 4P00kHz  1000Hz 2672  (666) 4600k 2718  (7.12) 4600k
4600 kHz 5000kHz  1000Hz 2673  (-175)  -4600k 2698  (-200) 4900k
50.00 kHz 100.0kHz  100.0Hz () ()
99.90 kHz 100.0kHz  100.0 Hz )
99.90 kHz 100.0kHz  100.0 kHz ) b
1250MHz  15.00MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz [ (- -
se sTaTUS

CF Step|
10.000 kHz|

JAuto Man

Freq Offset|
0 Hz|

Agllenl cPecm.m Analyzer Spectrum [m|ss|on Mask PS-E - P25-CQPSK

450PS CQPSK Signal at 465MHz

[ RL S | R [s0a AC | [eenseext| | AAIGNOF  |omiedzPMuiiLeozs | _ |
Center Freq 465.000000 MHz CenterFreq 465.000000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of §
PASS \FGaindlow  #Atten: 20 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dEigdiamindowt Ref 39.0 dBm
Log —
» Center Freq|
190 465.000000 MHz
9.0
-1.00 / \
-11.0 / \
210 f t Rerve
-31.0
-41.0
-51.0
Center 465 MHz Span 100 kHz
P CF Step)
10.000 kHz
Total Power Ref 3845 dBnfi00625 MHz Auto Man
Lower < Peak -> Upper
StartFreq StopFreq  IhtegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset|
00Hz 3000kHz ~ 1000Hz 2068 (-1577) 2000 2053 (-1592) 7500 A 0 He|
3.000 kHz 4600kHz ~ 1000Hz ~ -27.07 (685  -4600k 2741  (7.19) 4600k
4600 kHz 5000kHz ~ 1000Hz 2722  (224)  -4650k 2692  (-194) 4800k
50.00 kHz 1000kHz 1000 Hz () )
99.90 kHz 1000kHz 1000 Hz
99.90 kHz 1000 kHz ~ 100.0 kHz 1
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz

nse

STATUS

450PS CQPSK Signal at 450

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK

[ [ [ sneex| | MAIGNOF |
[Center Freq 450.025000 MHz Center Freq: 450.025000 MHz
= Trig: Free Run Avg: 100.00% of &
PASS \FGain:low  #Atten: 20 dB

.025MHz

Radio Std: None

Radio Device: BTS

Ref Offset 31.8 dB
10 digiainon1 Ref 39.0 dBm

Frequency

s STATUS

Log —7
20 CenterFreq
190 450025000 MHz
5.00
-1.00
-11.0 / \\
210 t t ety
-31.0
-41.0
-51.0
Center 450 MHz Span 100 kHz CF Step
10.000 kHz|
Total Power Ref 36,50 dBDI00625 MHz Auto Man
Lower < Peak> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB) Freq(Hz) Freq Offset|
0.0Hz 3000kHz  1000Hz 2059  (-1591) 4000 2076 (1573 2000 A OHz
3.000 kHz 4600kHz ~ 1000Hz  -27.37 (719  -4600k 2680  (-662) 4600k
4.600 kHz 5000kHz  1000Hz 2681  (1.76)  -4700k -27.00  (-1.96) 4650k
50.00 kiz 100.0kHz ~ 100.0 Hz () - (-)
99.90 kHz 100.0kHz ~ 100.0 Hz () ()
99.90 kHz 100.0kHz ~ 100.0 kHz () () 1
1250 MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz ()
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450PS C4FM Signal at 479.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

INALIGN OFF

03:17:29 PM 1ul 11, 2023

RL S RF S0s  AC
[Center Freq 479.975000 MHz
PASS

SENSE:EXT]
‘ Center Freq: 479.975000 MHz
5= Trig:Free Run Avg: 100.00% of §
#Atten: 24 dB

IFGain:Low

Radio Std: None

Radio Device: BTS

Ref Offset 31.8 dB.

idivwinion1 Ref 39.0 dBm
g

LT

Center Freq|
479.975000 MHz|

-1.00

1.0

210

Relaive Lini]

310

410

610

Center 480 MHz

Span 100 kHz:

s

sTATUS

CF Step
10.000 kHz
Total Power Ref 36.58 dBm 0.0125 MHz Auto Man
Lower < Paak-> Upper
Start Freq StopFreq  InegBW  dBm  ALim(dB) Freq(Hz) dBm  ALm(dB)  Freq(Hz) FreqOffset
00Hz 5625kHz  1000Hz 2072  (-15.86) 2000 2084 (1575 9500 A 0 Hz|
5625 kHz 1250kHz  1000Hz  -3625  (289)  -1250k  -36.04  (-269) 1250k
1250 kHz 5000kHz  1000Hz -3554 (-1553) 1270k -3585  (-1584) 1250k
50.00 kHz 1000kHz 1000 Hz - () (=)
99.90 kHz 1000kHz  100.0 Hz ()
99.90 kHz 1000KHz  100.0 kHz ()
1250MHz 1500 MHz  1.000 MHz ()
1250MHz  15.00 MHz  1.000 MHz ()

450PS C4FM Signal at 465MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM
R |500 AC

[ RLS | R [soo AC | MALGNOFF  |03:1G26PMMILL 2023 | _
Center Freq 465.000000 MHz | Center Freq: 465.000000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of §
PASS \FGainLow  #Atten: 24 B Radio Device: BTS
Ref Offset 31.8 dB
10 dikdiswindon1 Ref 39.0 dBm
Leg[— 1 ] i ]
2 ‘ ‘ Center Freq|
19, / \ 465.000000 MHz|
E
-1.00
-11.0
Rellive L
-21.0
-31.0 4 A
-41.0
-51.0 e
Center 465 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 3642 dBm 0.0125 MHz Auto Man|
Lawer < Peak > Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 5625kHz  1000Hz 2111 (1532) 8000 2118 (1525 9500 ~ 0 Hz|
5625 kHz 1250kHz  100.0Hz  -36.35  (-284) 1250k -3598  (-246) 1250k
12,50 kHz 5000kHz  100.0Hz  -35.96  (-15.96) 1300k -36.05  (-16.04) 1290k
50.00 kHz 1000kHz ~ 100.0Hz () ()
99.90 kHz 1000 kHz 100.0 Hz )
99.90 kHz 1000kHz 1000 kHz )
1250 MHz 1500 MHz 1000 MHz )
12.50 MHz 15.00 MHz  1.000 MHz 3]
use sTatus|

[ [ [ sewseedl |
MHz Center Freq: 450.025000 M|

450PS C4FM Signal at 450.025MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

\BLIGN OFF 03:15:22 PM Jui 11, 2023

Frequency

Center Freq 450.025000 . Hz Radio Std: None
= Trig:Free Run Avg: 100.00% of 5
PASS \FGainsLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiywindwt Ref 39.0 dBm
(R ] m— ‘ ]
B ‘ ‘ CenterFreq|
180 / 5 450025000 MHz|
9.
-1.00
-11.0
Retate L
-21.0
-31.0
-41.0
-51.0 =
Center 450 MHz Span 100 kHz;
P CFStep
10.000 kHz|
Total Power Ref 36.57 dBm 0.0125 MHz Auto Man
Lower < Peak -> Upper
Start Freq Stop Freq  Integ BW  dBm ALIm(dB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset
0.0Hz 5625kHz  1000Hz 2085 (-1572) 4000 2107 (1550 5500 A 0 Hz|
5625 khz 1250 kHz  1000Hz 3612 (275  -1250k 3598  (261) 1250k
1250 kHz 5000kHz ~ 1000Hz -3583 (1586)  -1300k 3610  (-16.13) 1265k
50.00 kHz 1000 kHz  100.0Hz () (—)
99.90 kHz 1000 kHz ~ 100.0 Hz ()
99.90 kHz 1000 kHz ~ 100.0 kHz () 1
1250MHz  1500MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz - ()
use status|

Page 39 of 87

This document shall not be reproduced or utilized in any form or by any means, except in full,
without the written approval of LabTest Certification Inc.

DCN: 1034, Rev 8 — 2021/12/06 - RA



Prepared by:
Date Issued:
Project No.:

LabTest Certification Inc.

2024-03-18
22063

Client:
Report No.:
Revision No.:

Avari Wireless Inc.
20.01.22063-1
0

450PS HDQPSK Signal at 479.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK
s

RL RF 500 AC ENSEEXT | ANALIGN OFF 03:18:12PM 1l 11, 2023
Center Freq 479.975000 MHz | Center Freq: 476575000 MHz Radio Std: None Frequency
——= Trig:Free Run Avg: 100.00% of 5
PASS | \FGain:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset31.8 dB
10 degiywniont Ref 39.0 dBm
(R ] pa— — ‘ ]
2 ‘ ‘ Center Freq|
190 479.975000 MHZ|
, / \
-1.00
-11.0
etetve L
-21.0
-31.0 14 Y
-41.0
-51.0
Center 480 MHz Span 100 kHz,
P CF Step)
10.000 kHz
Total Power Ref 36.40 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
0.0 Hz 5625kHz  100.0Hz  19.86  (-16.54) 5000 1994 (-1647) 4000 & OHz
5,625 kHz 1250kHz  1000Hz  -3593  (240)  -1250k 3623  (-269) 1250 k
12.50 kHz 5000kHz  100.0Hz -3551 (1532) 1250k -3599  (-1580) 12.80k
50.00 kHz 1000kHz  100.0Hz () ()
99.90 kHz 1000kHz ~ 100.0Hz ()
99.90 kHz 100.0kHz ~ 100.0 kHz () 1
1250MHz  1500MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz ()
usc sTATUS|

450PS HDQPSK Signal at 465MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

[ RLS | R [soo AC SENSEEXT MALGNOFF  |03:1708PMMIL2028 |

[Center Freq 465.000000 MHz | Center Freq: 465.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of §
PASS IFGaindow  #Atten: 24 4B Radio Device: BTS
Ref Offset 31.8 dB

10 dBidisvindon1 Ref 39.0 dBm
(R — m— T

& ‘ ‘ CenterFreq|
19 / . 465.000000 MHz|
9.0
.00
-11.0

Retative Lin

21.0
31.0 ¥ \
-41.0
-51.0

Center 465 MHz Span 100 kHz,

nse

12.50 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz. 15.00 MHz  1.000 MHz

CF Step|
10.000 kHz|
Total Power Ref 36.32 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 5625kHz  1000Hz 1955 (1677) 00 1995 (1637) 6500 A OHz
5,625 kHz 1250kHz  1000Hz 3654  (292)  -1250k 3640  (278) 1250k
1250 kHz 5000kHz ~ 1000Hz  -3617 (-1606)  -1255k  -3613  (-16.02) 13.00k
50.00 kHz 1000kHz  100.0 Hz — (=) )
99.90 kHz 1000kHz ~ 100.0 Hz )
99.90 kHz 100.0kHz  100.0 kHz ) 1
)
)

STATUS

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK.
| RL S | RE[So@ oc | [ | SENSEST| | AAMIGNOF  [0316:04PM 111, 2023
[Center Freq 450.025000 MHz Center Freq: 450.025000 MHz

450PS HDQPSK Signal at 450.025MHz

Radio Std: None

PASS

== Trig:Free Run
IFGain:Low #Atten: 24 dB

Avg: 100.00% of 5
Radio Device: BTS

10 dBidiswindewt Ref 39.0 dBm

Ref Offset 31.8 dB
dB

Frequency

CenterFreq|
450.025000 MHz|

-1.00

1.0

210

Relative Lini]

310

410

510

Center 450 MHz

Span 100 kHz

nse

CF Step|
10.000 kHz|
Total Power Ref 3641 dBm 0.0125 MHz Auto Man
Lower < Peak -> Upper
Start Freq StopFreq  InegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset
00Hz 5625kHz  1000Hz 2013  (-16.28) 2500 1987  (-1654) 3500 A 0 Hz|
5625 kHz 1250kHz  1000Hz 3611 (258) 1250k 3615 (262) 1250k
12.50 kHz 5000kHz ~ 1000Hz 3619  (-1606)  -1335k  -3577  (-1564) 1260k
50.00 kHz 1000kHz  100.0 Hz () ()
99.90 kHz 1000kHz ~ 100.0Hz ()
99.90 kHz 1000 kHz ~ 100.0 kHz () b |
1250MHz ~ 15.00MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz () ()

STATUS
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Agilent cPecm.m Analyzer cPecm.m Emission Mask - PS-E - P25- copq(

450PS CQPSK Signal at 479.975MHz ALC

NALIGNOFF | 03:21:04 P Jul11, 2023

Center Freq 479 975000 MHz

PASS |

IFGain:Low

Trig: Free Run
#Atten: 20 dB

] CenterFreq 479 975000 MHz
Avg;

Radio Std: None
: 100.00% of 5
Radio Device: BTS

Frequency

Log

Ref Offset 31.8 dB

10 dikiamindon1 Ref 39.0 dBm

Center Freq|

479.975000 MHz|

110

210

310

410

510

Center 480 MHz

Span 100 kHz

CF Step)|

10.000 kHz|

Total Power Ref

38 63 dBrm¥00625 MHz

sc

Lower < Peak >

Start Freq Stop Freq Integ BWY dBm ALim(dB) Freq(Hz) dBm Freq({Hz)

00 Hz 3.000 kHz 100.0 Hz 2283  (-15.80) -2000 2306 7500 &
3.000 kHz 4600 kHz 100.0 Hz 2473 (-6.69) -4.600 k -2456 4600k
4600 kHz 50.00 kHz 1000Hz  -2365 (-0.19) -4600k  -2371 4900k
50.00 kHz 100.0 kHz 100.0 Hz — ()
99.90 kHz 100.0 kHz 100.0 Hz

99.90 kHz 1000kHz 1000 kHz

12.50 MHz 15.00 MHz ~ 1.000 MHz

12.50 MHz, 15.00 MHz _ 1.000 MHz (=)

JAuto Man

FreqOffset|
0 Hz|

Agilent Spectrum Analyzer Spectrum Emission Mask - PS-E - P25-COPSK

| R [s00 AC |
[Center Freq 465 000000 MHz

450PS CQPSK Signal at 465MHz ALC

JMALIGNOFF | 03:16:50 P Jul 11, 2023

PASS |

Trig: Free Run

SENGEIEXT|
| Center Fre: 465.000000 MHz

Radio Std: None

Avg: 100.00% of §

Frequency

IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset31.8 dB
10 dBLtiywnionn Ref 39.0 dBm
Log
3 Center Freq|
190 465.000000 MHZ|
9.
-1.00 / \
-11.0
AN o
-31.0
-41.0
-51.0
Center 465 MHz Span 100 kHz,
P CF Step)
10.000 kHz
Total Power Ref 3866 dBr0/00625 MHz Auto Man
Lower <- Peak ->
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm Aum( ) Freq (Hz) FreqOffset|
0.0 Hz 3000kHz  100.0Hz  22.07 (1559) 1250k 2312  (-1554) 1650k & OHz
3.000 kHz 4600kHz  100.0Hz -2473  (672)  -4600k -2439  (-6.38) 4600k
4,600 kHz 5000kHz  100.0Hz -2431  (104) 4700k -2406  (0.79) 4600k
50.00 kHz 1000kHz  100.0Hz () [
99.90 kHz 1000kHz ~ 100.0Hz ()
99.90 kHz 100.0kHz ~ 100.0 kHz () 1
1250MHz  1500MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz () - ()
usc sTaTUS|

Agllenl <pectmm A.mlyzer Spectrum [m|ss|on Mask PS-E - P25-COPSK

| RL 5 |

SENS

Center Freq 450 025000 MHz Ce"ferFreq 450 025000 MHz

PASS

IFGain:Low

== Trig:Free Run
#Atten: 20 dB

450PS CQPSK Signal at 450.025MHz ALC

MALIGN OFF 03:18:54 P Jul 11, 2023

Radio Std: None

Avg: 100.00% of §

Radio Device: BTS

Frequency

Log
290

Ref Offset31.8 dB

10 dektiywndon Ref 39.0 dBm

19.0

Center Freq|

9.00

450.025000 MHz|

-1.00

1.0

210

310

410

510

Center 450 MHz

Span 100 kHz,

s

CF Step|
10.000 kHz|

JAuto Man|

Freq Offset
0 Hz|

Total Power Ref 3741 dB¥00625 MHz
Lower < Peak > Upper

Start Freq StopFreq  IntegBW  dBm  aLim(dB) Freq(Hz dBm  ALim(dB) Freq(Hz)
00 Hz 3000kHz  1000Hz 2145 (1596) 4500 2140 (-16.01) 1500k &
3.000 kHz 4600kHz  1000Hz 2662  (7.36) 4600k 2615 (-6.89) 4600k
4600 kHz 5000kHz  1000Hz  -2617  (-153) 4600k -26.18 -1.55) 4600k
50.00 kHz 100.0kHz  100.0 Hz () — ()
9990 kHz 100.0 kHz 100.0 Hz
9990 kHz 100.0kHz 1000 kHz 1
1250 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz 1500 MHz ~ 1.000 MHz (=) (=)

STATUS
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450PS C4FM Signal at 479.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

RL S W oo ac SENSE:EXT AMALIGN OFF | 03:2042PM 11, 2023
Center Freq 479.975000 MHz | Center Freq: 475.675000 MHz Radio $td: None Frequency
= Trig: Free Run Avg: 100.00% of 5
PASS \FGainlow  HAtten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBkgiavindon Ref 39.0 dBm
Log ‘ ‘
2 ‘ l Center Freq|
19 479.975000 MHz
9.00
1,00
110
etive Line
210 ! r
-31.0 V V
-41.0
510
Center 480 MHz Span 100 kHz
P CF Step)
10.000 kHz
Total Power Ref 33.89 dBm 0.0125 MHz Auto Man
Lower < Peak ->
StartFreq StopFreq  ItegBW  dBm  ALIm(dB) Freq(Hz) dBm Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2297 (-1592) 4500 2332 900.0 A 0Hz
5,625 kHz 1250kHz ~ 1000Hz 3378  (-274)  -1250k  -3379 1250k
12.50 kHz 5000kHz  1000Hz  -3359 (-1539)  -1255k 3329 1250k
50.00 kHz 1000kHz 1000 Hz ()
99.90 kHz 1000kHz 1000 Hz
99.90 kHz 100.0 kHz ~ 100.0 kHz 1
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
sa

Agilent Spectrum Analyzer

pectrum Emission Mas

[ RF AC
[Center Freq 465.000000 MHz

RF 509 NALIGN OFF 19:38 PM 1l 11, 2023

0:
Radio Std: None

SENSEEXT|
‘ Center Freq: 465.000000 MHz

PASS

= Trig:Free Run Avg: 100.00% of 5

IFGain:Low #Atten: 24 dB Radio Device: BTS

Ref Offset 31.8 dB

Gidivwiniowt Ref 39.0 dBm

Frequency

465.000000 MHz|

CenterFreq|

1.0

210

Relative Lini

310

410

510

Center 465 MHz

Span 100 kHz,

nsc

CF Step)|
10.000 kHz|
Total Power Ref 38.97 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Unper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2323 (-1574) 8000 2319 (-1578) 9500 A 0 Hz|
5625 kHz 1250kHz  1000Hz  -3356  (260) 1250k  -3357  (-261) 12.50 k
12.50 kHz S000KkHz  1000Hz -3309 (-1513) 1320k  -33.19  (-1523) 1250 k
50.00 kHz 1000kHz ~ 100.0 Hz () -)
99.90 kHz 1000kHz ~ 100.0 Hz ()
99.90 kHz 1000kHz  100.0kHz (-) T
1250 MHz ~ 1500MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz ()

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

‘SERISE EXT] VAT OFF | 03:18:33 PM Jul 11, 2023
[Center Freq 450.025000 MHz | Center Freq: 450.025000 MHz Radio Std: None af Yy
—— Trig:Free Run Avg: 100.00% of 5
PASS \ IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiywndon1 Ref 39.0 dBm
Log ‘ ‘
20 ‘ ‘ CenterFreq|
190 450.025000 MHz
9.00
-1.00
-11.0
10 7 rotne L]
-31.0
-41.0
-51.0
Center 450 MHz Span 100 kHz
P CF Step|
10.000 kHz|
Total Power Ref 37.44 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim{dB)  Freq (Hz) FreqOffset
00Hz 5625 kHz 1000 Hz 2194 (-15.49) -700.0 2219 (-15.25) 9500 4 0 Hz|
5625 kHz 1250 kHz 1000 Hz -35.00 (-2.50) -1250k -35.59 (-3.09) 1250k
1250 kHz. 50.00 kHz 1000 Hz -34.90 (-15.30) -1265k -34.87 (-15.26) 1285k
5000 kHz 1000 kHz 1000 Hz () - (—)
9990 kHz 1000 kHz 1000 Hz () ()
9990 kHz 1000 kHz 100.0 kHz () () b
1250 MHz 1500 MHz ~ 1.000 MHz () ()
12.50 MHz 1500 MHz  1.000 MHz () ()
se sTaTUs|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

450PS HDQPSK Signal at 479.975MHz ALC

19,

RL S e Tooe SENEEXT | AAIGNORF DmzLesPMuLe0e [ S
Center Freq 479.975000 MHz \ ‘T’:g‘g'r:;e;u:’g T oot e St Nene Frequency
PASS \FGain:Low  #Atten:24 dB Radio Device: BTS
Ref Offset 318 dB
10 dBégisvindon1 Ref 39.0 dBm
Log I I
@ | ‘ CenterFreq

9.

479.975000 MHz|

-1.00

-11.0
Retatve Lini]
-21.0 ‘V V‘
-31.0
-41.0
-51.0
Center 480 MHz Span 100 kHz
P CF Step)
10.000 kHz
Total Power Ref 38.83 dBrn 0.0125 MHz Auto Man
Lower Peak-> Upper
Start Freq Stop Freq  Integ BW  dBm ALIm(dB)  Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset|
00Hz 5625kHz  1000Hz 2224  (-1659) 00 2236 (1648) 6500 A 0 Hz|
5625 kHz 1250kHz  1000Hz 3370 (260 1250k -3351 -2.41) 1250k
12.50 kHz 50.00kHz  1000Hz -3348  (-1522) 275k 3356 (1531) 1260k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz. 1000kHz 1000 Hz () (—)
99.90 kHz 1000kHz  100.0 kHz () () b
1250 MHz 1500 MHz  1.000 MHz () ()
1250 MHz  15.00 MHz  1.000 MHz () - (-
usa sTATUS

Agilent Spectru

450PS HDQPSK Signal at 465MHz ALC

m Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

[ RS | R Jsia Ac | MELIGHOFF | 03:20:21 P 111, 2023
[Center Freq 465.000000 MHz | Center Freq: 465.000000 MHz Radio 5td: None quency
5= Trig:Free Run Avg: 100.00% of §
PASS \FGain:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dikgisviniont Ref 39.0 dBm
Log[——— 1 I I
2 ‘ l Center Freq|
1 465.000000 MHz|
9.0
-1.00
1.0
Retatve Lni]
210 - :
o 4 \
-41.0
-51.0
Center 465 MHz Span 100 kHz,
P CF Step
10.000 kHz
Total Power Ref 38.92 dBm 0.0125 MHz Auto. Man|
Lower < Peak >
Start Freq Stop Freq  Integ BW  dBm ALIm(dB)  Freq (Hz) dBm  ALim(d ) Freq (Hz) Freq Offset
00Hz 5625kHz  1000Hz 2236  (-16.56) 00 2236 (-1655) 3500 A 0 Hz|
5625 kHz 1250kHz  1000Hz 3347 (245) 1250k -3404  (302) 1250k
1250 kHz 5000kHz ~ 1000Hz 3287 (-1486)  -1310k -3309  (-15.08) 1295k
50.00 kHz 1000kHz  100.0 Hz () (—)
99.90 kHz 1000kHz ~ 100.0Hz () ()
99.90 kHz 1000 kHz  100.0 kHz () () T
1250MHz 1500 MHz  1.000 MHz () ()
1250MHz 1500 MHz  1.000 MHz () - () =
use sTatus

Agilent Cpec(rum Analy'zer Spectrum Emission Mask - PS-D - P25-HDQPSK
[soe_Ac | [ | SeNsE®d]

| RL 5 |

450PS HDQPSK Signal at 450.025MHz ALC

MALIGN OFF 03:19:16 PM Ul 11, 2023
|;—\enter Freq 450.025000 MHz Center Freq: 450.025000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 5
PASS \FGain:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 4B
10 dBkdiswindont Ref 39.0 dBm
Log ‘ ‘
B ‘ ‘ Center Freq
19 / \ 450.025000 MHZ|
9.
-1.00
-11.0
et L]
-21.0 V
-31.0
-41.0
-51.0
Center 450 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 37.29 dBm 0.0125 MHz Auto Man
Lower < Peak -> Upps
Start Freq StopFreq  IntegBW  dBm ALIm(dB)  Freq (Hz) dBm AL\m(dB) Freq (Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2104  (-16.25) 00 2104 (11625 00 & 0 Hz|
5625 kHz 1250kHz  1000Hz 3490 (225 1250k 3511 (2.46) 1250k
1250 kHz 50.00kHz ~ 1000Hz -3491 (1516)  -1265k  -3499  (-15.24) 1270k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz 1000 Hz ¢ )
99.90 kHz 1000kHz  100.0 kHz ¢ ) b
1250MHz 1500 MHz ~ 1.000 MHz ¢ )
1250 MHz 1500 MHz  1.000 MHz ¢ - )
Msa sTATUS|
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150PS CQPSK Signal at 173.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-CQPSK.
SENSE:EXT]

AALIGN OFF  [03:31:23 P Jul 11, 2023

RL S RF S08  AC
[Center Freq 173.975000 MHz Radio Std: None

PASS
Ref Offset 31.3 dB

10 dBatiavindon1 REF 39.0 dBm

| Center Freq: 173.975000 MHz
= Trig:Free Run Avg: 100.00% of 5
#Atten: 20 dB

IFGain:Low Radio Device: BTS

-1.00

110 / \
210 / \

Log 1

230 CenterFreq
19.0 173.975000 MHz|
9.00

f 1 Reve I
-31.0
-41.0
51,0 fass s
Center 174 MHz Span 100 kHz
P CF Step
10,000 kHz|
Total Power Ref 3644 dBrl 00625 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  htegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim{dB)  Freq(Hz) FreqOffset
0.0 Hz 3000kHz  1000Hz 2046  (-15.97) 3500 2081 (-1562) 2500 & 0Hz
3.000 kHz 4600kHz  1000Hz 2851  (8.28) 4600k 2825 (8.02) 4600k
4.600 kHz 5000kHz  1000Hz  -27.45  (242) 4750k 2788 (2.86) 4600k
50.00 kHz 1000kHz ~ 100.0 Hz () ()
99.90 kHz 1000kHz ~ 100.0 Hz () ()
99.90 kHz 1000 kHz 1000 kHz () () b
1250 MHz 1500 MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () - ()
usa sTaTUS

150PS CQPSK Signal at 163MHz

Agilent Spectrum Analyzer Spectrum Emission Mask - PS-E - P25-COPSK

| RL S [ R [soe ac[ [ [ senseEd] 03:30:25 PM Jul 11, 2023
Center Freq 163.000000 MHz Genter Freg: 163.000000 MHz Radio Std: None
Trig: Free Run Avg: 100.00% of §
PASS \FGain:Low  #Atten: 20 dB Radio Device: BTS

Ref Offset31.3 dB
10 diitiawindon1 Ref 39.0 dBm
g

Frequency

CenterFreq
163.000000 MHz|

:m 0 / \
210 / \

310

410
-51.0

Center 163 MHz Span 100 kHz

CF Step
10.000 kHz|
Total Power Ref 3649 dB0/00625 MHz Auto Man|
Lower < Peak > Upper
StartFreq StopFreq  Integ BW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
0.0Hz 3000kHz ~ 1000Hz 2083 (-1567)  -1850k 2078 (-1572) 1000 A 0 Hz|
3.000 kHz 4600 kHz 1000 Hz -28.30 (-813) -4600k -2826 (-8.08) 4600 k
4.600 KHz 5000kHz ~ 1000Hz 2763 (258 4600k 2790 (284 4600 k
50.00 kHz 1000kHz  100.0Hz () ()
99.90 kHz 1000kHz  100.0Hz () ()
99.90 kHz 100.0kHz ~ 100.0 kHz () ()
12.50 MHz 1500 MHz  1.000 MHz () ()
1250 MHz  15.00MHz  1.000 MHz (=) (=)
usc sTaTUS

150PS CQPSK Signal at 152.025MHz

Agillent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK
SENSEEXT]

\ALIGN OFF 03:29:32 PM Jul 11, 2023

L s RE_ s aC
Center Freq 152.025000 MHz Radio Std: None

PASS

| Center Freq: 162.025000 MHz
= Trig:Free Run Avg: 100.00% of §
#htten: 20 dB

IFGain:Low Radio Device: BTS

Ref Offset31.3 dB
10 dBktiywndos1 Ref 39,0 dBm

Log— 1 ] T
290

19.0

CenterFreq
152.025000 MHz|

9.00
-1.00

110 / \
210 / \

f } Rertvetr
-31.0
-41.0
-51.0
Center 152 MHz Span 100 kHz
P CFStep
10.000 kHz|
Total Power Ref 36 54 dBDI00625 MHz Auto Man
Lower <- Peak -» Upp
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq(Hz) dBm Aum( ) Freq (Hz) FreqOffset
0.0Hz 3000kHz  100.0Hz 2052 (16.02) 1700k 20860 (-1594) 2500 A OHz
3.000 kHz 4600kHz  100.0Hz 2834  (821)  -4600k -2800  (7.87) 4600k
4.600 kHz 5000kHz ~ 100.0Hz 2809  (308)  -4900k 2772  (-270) 4600k
50.00 kHz 1000kHz ~ 100.0Hz () - )
99.90 kHz 1000kHz  100.0Hz ()
99.90 kHz 1000kHz 1000 kHz ()
1250MHz ~ 15.00MHz  1.000 MHz (—)
1250 MHz  15.00 MHz  1.000 MHz (=) (=)
usa sTATUS|
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150PS C4FM Signal at 173.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM
S

R |S00 AC
[Center Freq 173.975000 MHz
PASS

NPLIGN OFF___|03:31.04 PV Ul 11, 2023

Radio Std: None

SENSE:EXT)
| Center Freq: 173.675000 MHz
= Trig:Free Run Avg: 100.00% of §
#Atten: 24 dB

IFGain:Low Radio Device: BTS

Ref Offset 31.3 dB
10 dBiisnndon Ref 39,0 dBm
Log

B i i Center Freq|
19 ] L 173.975000 MHz|
E
-1.00
-11.0
Relatve Lini]
-21.0
-31.0 4 M
-41.0
-561.0 p~ -
Center 174 MHz Span 100 kHz CF Step
10.000 kHz|
Total Power Ref 3643 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 5625kHz  100.0Hz 2087 (-1556) 8000 2084 (-1559) 1000k & 0 Hz|
5625 kHz 1250kHz  100.0Hz 3652  (-301)  -1250k -3565  (-286) 12.40k
12.50 kHz 5000kHz ~ 100.0Hz -3584  (-1581)  -1250k -3585 (-15.82) 1250k
50.00 kHz 1000kHz  100.0Hz () ()
99.90 kHz 100.0kHz ~ 100.0Hz () -)
99.90 kHz 100.0kHz ~ 100.0 kHz () )
1250MHz 1500 MHz  1.000 MHz () -)
1250 MHz 1500 MHz  1.000 MHz () ()
use sTaTUS

150PS C4FM Signal at 163MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-CAFM

RL S RF S0Q  AC SENSEEXT| MALIGN OFF 03:30:10PM Jul11, 2023
Center Freq 163.000000 MHz | Center Freq: 163.000000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of §
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.3 dB
10 digiatincont REF 39.0 dBM
Log ‘ ]
= ‘ ‘ Center Freq|
19 ] { 163.000000 MHz|
9,01 / \
-1.00
-11.0
Reative L]
-21.0
310 ¥ ¥
-41.0
-51.0 -
Center 163 MHz Span 100 kHz
P CF Step|
10.000 kHz
Total Power Ref 36.53 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB) Freq (Hz) FreqOffset
00 Hz 5@25kHz  1000Hz 2080 (-1573) 5000 2085  (-1568) 9500 & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3585  (-2.44) 1250k -3644  (3.04) 1250k
12.50 kHz 5000kHz  1000Hz 3570  (-15.68) 4285k 3586  (-15.84) 1295k
50.00 kHz 1000kHz  100.0 Hz [ ()
99.90 kHz 1000kHz  100.0 Hz
99.90 kHz 1000kHz  100.0 kHz b |
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz () - ()
usa sTaTus

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-CAFM

AALIGN OFF | 03:29:11PM Jul11, 2023

RL S RF S50@ AC SENSEE:
Center Freq 152.025000 MHz

AT
‘ Center Freq: 152.025000 MHz

PASS

==
IFGain:Low

Trig: Free Run
#htten: 24 4B

Avg: 100.00% of §

Radio Std: None

Radio Device: BTS

10 di
Log
20

Ref Offset31.3 dB

Gidisvinds.t REF 39,0 dBm

19.0

9.00

CenterFreq
152.025000 MHz

-1.00

110

210

Relstive Lini)

310

410

510

Center 152 MHz

Span 100 kHz

CF Step
10.000 kHz
Total Power Ref 3658 dBm 0.0125 MHz Auto Man
Lower < Peak -» Upper
Start Freq StopFreq  IntegBW  dBm  alim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
00Hz 5625 kHz 1000 Hz 2092 (-15.66) -8500 2104 (-15.53) 8000 ~ 0 Hz|
5.625 kHz 1250kHz  100.0Hz 3676 (340) 1250k 3575 (276) 1245k
12.50 kHz 5000kHz  100.0Hz 3586 (-1588) 1300k -3604 (-16.07) 1345k
50.00 kHz 1000kHz  100.0Hz ) ()
99.90 kHz 1000kHz ~ 100.0 Hz ()
99.90 kHz 1000kHz  100.0 kHz ()
1250MHz ~ 15.00MHz  1.000 MHz ()
1250MHz  15.00MHz  1.000 MHz () ()
usa
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